o
CANYGCY'

PARTS LIST




5335
5335
5332
5333
5333
5333
5332
5335
5332
5336
5335
5336

5336

5332

5336
5336
5336
5335
5336
5335
5332
5332
5333
5332

5332

5332

5332

5332
5333
5333
5333
5332
5332
5332
5332
5335
5335

CM226

O00A
000B
0O10A
020A
020B
020C
030A
100A
120A
1258
130A
200A

200B

200A

210A
210B
220A
220A
230A
235A
240A
250A
300A
310A

310B

310C

310D

320A
330A
330B
330C
340A
350A
360A
400A
405A
4058

H /8

Table of Contents

I\/:/\/(Ezlg) Engine(Japan) ................................. 1
TPV (CE Asia) Engine(CE Asia )orrrrrreeees 2

T Vrvay ha—) Engine Control «ooererreiiiii.. 3
*}‘jI/Y?(EIZIK) Electric(Japan) ............................ 4~5
Y7 (CE Asia) Electric (CE Asia ) ~-rroeoee- 6~7
Ty (ESTHBEME BA Electric( HST Lever Right ) ------ 8~9
*VUEW&V? Fuel T amnk - ccrrrrrrre e 10~11
7]‘/»—A Frame .................................................... 12

7 S g B 13
UTH 8= RearT COVET  rrrtrrreemeememat i, 14~15
JRU8— BIUIID @ T frvrre e e e st ettt et et 16
Syvary (Fy—URr7HY ) Transmiss ion( Without Charge Pump )
......................................................................... 17/\_,18
Svvay (Fy—YRTF) Transmission ( With Charge Pump )
.......................................................................... 19/\_,20
HST#> 7 ( F¥—YARr7ft) HST Tank ( With Charge Pump )
......................................................................... 21
a7 AN (EHE ) Front Axle(Standrd)--------- 22~23
Jar T AN (EHiZL—% ) Front Ax]1 e(Front Brake )+ 24~25
Yoy (% ) Front Tire(Standrd) - --oeeeeeeeees 26
Uy ( giZb—% ) Front Tire(FrontBrake) «---------- 27
jljU/(AG) Rear Tire (AG) .............................. 28

KoVgrssoz2y  (Yov=ay) Power Line ( Drive ) -+ 29
KoVarzsozYy (YN Power Line ( Cutting ) 30

HUNZRT Cutting Rotary rrrrrrrrrmrmmi. 31~32
7\5‘—7U:/7“ Steering ............................................ 33~34
EAT - BELAN— (7 L—F% AEHST LX— )

Drive Lever(BrakeLHSTL) .................................... 35~36
EAT - BfELN— (BT L—F% ST L 3— CE )

Drive Lever (BrakeLHSTL CE) ........................... 37~38
EAT - BELN— (AT L—F% HHST L3— )

Drive Lever (BrakeLHSTR) .................................. 39~40
T - BEL— (A7 L—F% EHST Lox— )

Drive Lever (BrakeRHSTL) .................................. 41~42
T~ N— Auxiliary Shift Lever-rooooeeee--- 4 3
71/»439(E/%) Brake(FootL) ................................ 44
Tl—% (AE Hi7L—% ) Brake(FootL with Front Brake )------ 45
71/»439(445/%) Brake(FootR) ............................... 46
Foawy 7 Diffrential Lock crrrrermmmeeeeiiiii... 47
T S TE AT crrr e 48
A THE =2 QUick LTUTN  rrrrrrrrrrrrr i, 49~50
HUNVLZ Cutting Link correrrerrriiiiii, 51

HYBZIPF L R— ( HSTAEEME ) Cutting Adjus t(HST Lever L) 52
HYBEHYP LN~ (ST AEME ) Cutting Adjust (HST Lever R) 53

Contents-1 2013/March



5335

5335

5335
5332
5336

5336
5336
5336
5336
5335
5335

5335
5336
5335
5336
5336
5321
5323
5336
5332

5335

CM226

H ¥/
Table of Contents

410A HU A HR— ( fE%#E )

Cutting Blade Shield(Standrd) ............................. 54~55
410C DI = ( I w7 8—=2 )
Cutting Blade Shield(Quickturn) .............................. 56~57
420A HUN Cutting Blade -+rrrrrrmrrmmii i, 58
430A HUNTL—F Cutting Brake oo 59
500A ~—7 (EN Fy¥—I R 7 ) Mar k (JP/ Without Charge Pump)

.......................................................................... 60~61
500C ~—7 (EN 74v7 ) Mark(@Quick turmn) --oooeeereeeae-: 62~63
500D ‘?‘—7(CE) Mark (CE) ...................................... 64~65
500F ‘?Mﬁ(Asia) Mark(Asia) .............................. 66~67
500K 7__7 (ﬁﬁ) Mark (Korea) ....................................... 68~609
530A 7V7by (HA) Accessories( Japan )r--oeoerrrrreeeeeeea... 70
530B 7YV7bv. (CE Asia) Accessories(EU Asia)

.......................................................................... 71
130B ;(*71\\/73\‘://\%_ Bumper with Step ........................ 72
330A 71L—% (/£ Long) Brake(Left Long)r-rrrorrereeess 73
350A I—Fh (High) SEAT (High) .................................. 7 4
500E ¥—2 (CE085) Mark (CEOQ85 ) rrrrrrrrvreeineaenn. 75~76
210C 7o h77A0 ( #—7 ) Front Axle(Tur ) ororeeeeees 77~78
220B BrUy (#—=7) Front Tire (Turf) «cooeeooeeiieeiea. 79
230A :“79:/(&»_7) Rear Tire (Turf) .......................... 80
500L ~—7 (EAN £71L—%) Mark (Right Brake) ~-rrooooee 81
310E H7-#FL— ( A7 L—F FHST LS— )

Drive Lever (BrakeRHSTR) ................................. 82~83
410E AU~ B — ( CE )
Cutting Blade Shield( CE) .................................. 84~85

Contents-2 2013/March



5335

o g

000A =>v> ( HEA)

Engine( Japan )

RH

Forward

LH

R MRES BB R B & St " RS 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 0001 000 |Ivy'Y ENGINE 1 |EH650
2 5335 0005 000 |7°— PULLEY 1
3 K814 0110 040 |F b BOLT 4 |M10 % 40(8T)
4 F301 0110 000 |F¥vb NUT 4 |M10
5 5332 0006 000 |Abyn’ STOPPER 1
6 K710 0108 020 |Fi Vb BOLT 2 |M8x20(7T)
7 5332 0011 000 |7'549b BRACKET 1
8 K700 0106 020 |Fi Lk BOLT 2 |M6x20(7T)
9 5335 0012 000 |hn'— COVER 1
10 K110 0108 016 |Fi L+ BOLT 4 |M8x 16(4T)
11 5335 0013 000 |7'549b BRACKET 1
12 5332 0014 000 |{¥al—4 INSULATOR 1
13 5335 0015 000 |{v¥al—% INSULATOR 1
14 5335 0016 000 |hn'— COVER 1
15 F300 0106 000 |F¥vb NUT 4 |M6
16 5332 0017 000 |{v¥ab—% INSULATOR 1
17 5335 0018 000 |{v¥al—% INSULATOR 1
5347 0112 000 |74¥—(F3—971%—=) |Choke wire 1
5347 0001 000 |Ivy'Y ENGINE 1 |EH650DC7111
53350001000 =¥ /i%, 53470112000 F3—/74¥-& 53470001000 /7"y & D& > MM £7,
CM226 2015/March




5335

o g

Forward

000B =>y> (CE Asia)

Engine(CE Asia )

RH

4 T——
LH
R BRES EB &R FR E%| &= = # A5 #® ik &
i
4
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P|  From ~ up 1o seriaLNO. | REMARKS
1 5335 0002 000 |I Y'Y ENGINE 1 |EH650( CE )
2 5335 0005 000 |7°-Y) PULLEY 1
3 K814 0110 040 |Fi Vb BOLT 4 |M10 % 40(8T)
4 F301 0110 000 |FFvb NUT 4 Im10
5 5332 0006 000 |Aky,N STOPPER 1
6 K710 0108 020 |Fi Vb BOLT 2 |M8x20(7T)
7 5332 0011 000 |7°54yb BRACKET 1
8 K700 0106 020 |Fi b BOLT 2 |M6 x20(7T)
9 5335 0012 000 |hin'— COVER 1
10 K110 0108 016 |Fi Vb BOLT 4 |M8 X 16(4T)
11 5335 0013 000 |7'549b BRACKET 1
12 5332 0014 000 |{v¥aL—4 INSULATOR 1
13 5335 0015 000 |V ¥al—4 INSULATOR 1
14 5335 0016 000 |hin'— COVER 1
15 F300 0106 000 |Fvb NUT 4 |M6
16 5332 0017 000 |{v¥ab—4 INSULATOR 1
17 5335 0018 000 |{v¥ab—4 INSULATOR 1
5347 0112 000 |74¥—(F3—971%—) |Choke wire 1
5347 0002 000 |IvY'y ENGINE 1 |EH650DC7132 <—

53350002000/Engine is replaced with an assembly parts, 53470112000/Choke wire and 53470002000/Engine.

CM226

2015/March




5332

010A =vvy>yarvim—)b Engine

___— to Engine

Control

RH HaES ETEZE B% = < |EH AR B # &
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0101 000 JAOyMLLN—-ASSY LEVER 1
1-1 5332 0101 100 |71¥— WIRE 1
2 K700 0106 012 JF#' )Lk BOLT 1 |M6 x 12(7T)
3 F300 0106 000 |FFvb NUT 2 |M6
CM226 2012/March




5333

020A F>vw ( HAD

Electric( Japan)

R HamES BB Bl & - =) R 5 i &
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0202 001 |n—%2Z HARNESS 1
- 0980 1003 002 Jta—2 FUSE 1 |30A
1-2 | 0980 1001 002 |t1-R’ FUSE 1 |10A
2 0980 7201 704 |7°323—F CODE 1 |20-L1700
3 3705 3901 000 |n'y7) BATTERY 1
4 5332 0203 000 |77 LAMP 1
4-1 | 53320203 100 |n'1V7° BULB 1
4-2 | 09808120 348 |17 BULB 2 [12v 3.4w
5 3714 0491 000 |)L— RELAY 1
6 3714 8075 000 |)L— RELAY 1
7 3718 0425 000 |*—YA{yFAssy SWICTH 1
7-1 | 3718 0425 100 |¥—Assy KEY(#2) 1
8 5332 0205 000 |R1vF SWITCH 1
9 5313 0205 000 |774—% METER 1
10 5310 0208 000 |R1vF SWITCH 1
11 F204 0105 016 |#ARA SCREW 2 [M5x16
12 5306 3541 000 |24vF SWITCH 2
13 F242 0103 020 |FA"tARA SCREW 4
14 F300 0103 001 |FFvk NUT 4 (M3
15 F300 0106 000 |FFvk NUT 2 M6
16 3643 0217 000 |v{+A3—} MINUSCODE 1
17 3522 0231 000 |¥{+A3—} MINUSCODE 1
18 3522 0238 100 |4y7'54k TAPTIGHT 3
19 3712 0315 000 |5Yy7° CLIP 5
20 3637 0254 000 |7°3AFyIn Uk BAND 8
CM226 2012/March




5333

020A F>vw ( HAD

Electric( Japan)

RH HaES ETEZE Bl = < |E AR B #
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
21 5333 0207 000 |¥+v7° CAPASSY 1
22 K110 0108 016 |F#' )Lk BOLT 1 |M8x 16(4T)
23 A300 0106 001 |FFvt NUT 2 |M6
24 3652 0631 000 |7'549b BRACKET 1
25 5332 0207 000 |7°L—F PLATE 1
26 0050 2110 083 9507 CLAMP 1
CM226 2012/March




5333

020B 7>V7 (CE Asia)

Electric ( CE

Asia )

R HMRES ETTEZE Bl &= - = RS i
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0202 001 |n—%2R HARNESS 1
-1 0980 1003 002 |t1—2& FUSE 1 |30A
1-2 | 0980 1001 002 |t1—2& FUSE 1 |10A
2 0980 7201 704 |7°5A3—F CODE 1 ]20-L1700
3 3705 3901 000 |~y BATTERY 1
4 5332 0203 000 |5v7° LAMP 1
4-1 5332 0203 100 |~\'IL7° BULB 1
4-2 | 09808120 348 |17 BULB 2 |12v 3.4W
5 3714 0491 000 |)L— RELAY 1
6 5309 0254 000 |n—4A HARNESS 1
7 3718 0425 000 |A—YA{yFAssy SWICTH 1
7-1 3718 0425 100 |%—Assy KEY 1
8 5332 0205 000 |A1vF SWITCH 1
9 5313 0205 000 |77/+—% METER 1
10 5310 0208 000 |A1vF SWITCH 1
11 F204 0105 016 |tLRA SCREW 2 |M5x%16
12 5306 3541 000 |A{1vF SWITCH 2
13 F242 0103 020 |FA'tARA SCREW 4
14 F300 0103 001 |F¥yk NUT 4 |M3
15 F300 0106 000 |F¥yk NUT 1 |m6
16 3643 0217 000 |v{FA3-F MINUSCODE 1
17 3522 0231 000 |v{FA3—}F MINUSCODE 1
18 3522 0238 100 |4y7744 b TAPTIGHT 3
19 3712 0315 000 |9Y)y7’ CLIP 5
20 3637 0254 000 |7°FAFvIN N BAND 8
CM226 2012/March




5333 020B 7YV (CE Asia) Electric (CE Asia)

R HaES BB AR A TR E%l =& =N A5 " =
#
%

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS

21 5333 0207 000 |¥+vvy7° CAPASSY 1

22 K110 0108 016 |Fik' /b BOLT 1 [M8 x 16(4T)

23 A300 0106 001 |F¥vk NUT 2 |Mé

24 3652 0631 000 |7°547yhk BRACKET 1

25 5332 0207 000 |7°L—t PLATE 1

26 0050 2110 083 |9507° CLAMP 1

CM226 2012/March




5333

020C F>vYw (HSTAEME HA) Electric( HST Lever Right )

R HEES EIELE B = " R 5 fi
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0202 001 |n—%2R HARNESS 1
- 0980 1003 002 Jt1—2 FUSE 1 |30A
1-2 | 0980 1001 002 |t1—R’ FUSE 1 ]10A
2 0980 7201 704 |7°5A3—F CODE 1 |20-L1700
3 3705 3901 000 |n'y7) BATTERY 1
4 5332 0203 000 |5v7° LAMP 1
4-1 5332 0203 100 |17 BULB 1 |12V 25/25W
4-2 | 09808120 348 |n'1L7° BULB 2 |12v 3.4wW
5 3714 0491 000 |)L— RELAY 1
6 3714 8075 000 |!)L— RELAY 1
7 3718 0425 000 |*A—YA{yFAssy SWICTH 1
7-1 3718 0425 100 |+—Assy KEY 1
8 5332 0205 000 |A1vF SWITCH 1
9 5313 0205 000 |774—4% METER 1
10 5310 0208 000 |21vF SWITCH 1
11 F204 0105 016 |#ARA SCREW 2 [M5x16
12 5306 3541 000 |R4{vF SWITCH 2
13 F242 0103 020 |FAtLRA SCREW 4
14 F300 0103 001 |F¥vk NUT 4 [m3
15 F300 0106 000 |FFvk NUT 2 M6
16 3643 0217 000 |v{+A3—F MINUSCODE 1
17 3522 0231 000 |¥{+A3—} MINUSCODE 1
18 3522 0238 100 |4y7'54} TAPTIGHT 3
19 3712 0315 000 |4)y7° CLIP 5
20 3637 0254 000 [7"5RAFvIn'UH BAND 10
CM226 2012/March




5333

020C F>vYw (HSTAEME HA) Electric( HST Lever Right )

RH HaES ETEZE B% = =~ |EH R E # w &
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
21 5333 0207 000 |¥+v7° CAPASSY 1
22 K110 0108 016 |F' )Lk BOLT 1 |M8x 16(4T)
23 A300 0106 001 |FFvt NUT 2 |M6
24 3652 0631 000 |7'549b BRACKET 1
25 5332 0207 000 |7°L—F PLATE 1
26 5332 0208 000 |n—%2A HARNESS 1
CM226 2012/March




5332

to Engine

24\é D

16—
23—

14—
15—

13

030A A>Yav&X>¥7 Fuel

Tank

R HEES EIELE B = " RS #® i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 0302 005 |4v9ASSY TANKASSY 1
- 5332 0304 001 |4'—=Y GAUGE 1
— A222 0106 014 |453%Y° SCREW 2 |M6X14
= 5332 0305 000 |7°L—F PLATE 1
- 5332 0321 000 |¥—I SEAL 1
— F242 0105 010 |FAELRA SCREW 3 |M5%x10
2 5332 0306 000 |7'549b BRACKET 1
3 5332 0307 000 |7'F4yb BRACKET 1
4 5332 0318 000 |#3'7'A GROMMET 2
5 F301 0108 000 |F¥yk NUT 2 |m8
6 5332 0308 001 |7'F4yb BRACKET 1
7 5332 0309 000 |hn'— COVER 1
8 5332 0311 000 |3'h1% GROMMET 1
9 5332 0312 000 |3'h1% GROMMET 1
10 5332 0313 000 |3'L1% GROMMET 1
11 5332 0314 000 |3'L1% GROMMET 1
12 5332 0315 000 |#H—2 HOSE 1 |p8x pi4
13 0050 1100 140 |Hh—AN'UN BAND 2
14 5305 0329 000 |71—I)3v% COCK 1
15 F300 0106 000 |FFvk NUT 1 |M6
16 5332 0316 000 |#H—2Z HOSE 1 |p6%x p135
17 3712 0315 000 |%Yy7’ CLIP 1
18 3637 0254 000 |7"5AFyIn'UH BAND 2
19 5332 0317 001 |{v¥alb—4 INSULATOR 1
20 A351 0108 002 |UFyh NUT 2 |M8
CM226 2012/March




5332

to Engine

030A A>Yav&X>¥7 Fuel

Tank

R HmES B ma B% #= ~ |E H A s #
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
21 5321 0302 000 |¥+y7’ CAP 1
22 5321 0303 000 |74/ 45— FILTER 1
23 0050 1100 130 JH—An'UH BAND 2
24 3513 3131 000 |7"5AFyIn'UH BAND 2
25 0050 2110 083 |57 CLAMP 1
CM226

2012/March




5335

100A 7L—4 Frame

R HEES EIELE B = " RS #® fi
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
2 AB50 0100 600 |7")—RA=y7'lL NIPPLE GREASE 3 [A-M6
3 0040 1301 200 |/ 'AAyb GROMMET 2 |C-30-NG-79-F
CM226 2012/March




5332

120A #H13—

Cover

ek

R MRES R B R B% = s |E R B 5 &
#
e

NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS

1 5332 1201 0Q0 707 hin'— COVER 1

2 A252 0160 012 |F5R3%Y° SCREW 1 |[M6x12

3 5332 1202 0Q0 |70vMIN — COVER 1

4 5332 1205 000 |7°L—} PLATE 1

5 K700 0106 012 |Fik b BOLT 6 |M6x12(7T)

6 3583 4019 000 |mybHIg— ROD HOLDER 2

7 5332 1203 000 |A7vy7° STEP 1

8 5332 1204 000 |A7vy7° STEP 1

9 K110 0108 016 JF& b BOLT 8 M8 x16(4T)

10 5332 1206 000 |hn'— COVER 1

11 5332 1207 000 |7°54yb BRACKET 1

12 5313 1294 000 |})A TRIM 2

13 3643 1295 000 |7vanzry BOLT 5

14 5332 1208 000 |7°547vb BRACKET 1

15 0350 0140 818 |PwW WASHER 4 |8x18%1.6

16 5332 1209 000 |7°L—F PLATE 2

17 A351 0108 002 |UFvk NUT 2 |ms8

18 5332 1211 000 |7°L—} PLATE 1

19 5332 1214 000 | —N¥+yF CATCH 1

20 5332 1213 000 |7°L—} PLATE 1

21 3661 1457 100 |49)y7° CLIP 2

22 H242 0103 005 |3A'tLAB SCREW 2 [M3x5

23 A222 0103 010 |453%Y SCREW 2 [M3x10

24 F300 0103 001 |FFyh NUT 2 |m3

CM226 2013/July




5336

RH

26—

125B

V7 13—

23

M

a0

G
U

W

m
i
7

iy
i
7

7
i
i

Rear

Cover

Forward
R HamES BB Bl & " B A5 #® i &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 1251 0Q1 |hn'— COVER 1
2 5332 1252 0Q1 |hn'— COVER 1
3 5335 1256 000 |57’ GRIP 2 |Gold
4 5332 1256 000 |7'54yb BRACKET 1
5 5332 1257 000 |7'54yb BRACKET 1
6 K710 0108 020 |Fik' )Lk BOLT 4 M8 x 20(7T)
7 K110 0108 016 |Fik' IV} BOLT 14 |M8X 16
8 5332 1258 000 |hn'— COVER 1
9 5333 1261 000 |V BUMPER 1
10 F301 0108 000 |F¥yk NUT 4 |M8
11 5332 1263 000 |7'F4yb BRACKET 1
12 5236 1341 000 |74¥— WIRE 1
13 0350 0140 818 |PW WASHER 1 |8x18x1.6
14 0520 0125 016 |7UE'Y PIN SPLIT 1 |2.5x16
15 5332 1253 000 |hn'— COVER 1
16 K710 0108 012 |Fik Vb BOLT 8 |M8x12(7T)
17 5332 1265 000 |hn'— COVER 1
18 5201 3608 000 |/'% SPRING 1 |#92
19 3673 1247 000 |{v¥al—4 INSULATOR 1
20 5335 1251 000 |hn'— COVER 1
21 5332 1271 000 |I7°b/—5— INSULATOR 1 |EE-1010
22 5321 1268 000 |{v¥al—4 INSULATOR 1
23 5335 1252 000 |hn'— COVER 1
24 5335 1253 000 M)A TRIM 1
25 5335 1254 000 M)A TRIM 1
CM226 2012/August




5336

RH

125B

////////////
////////

V7 13—

l
T
v ////////////////////”

Rear

Cover

6 ‘///////Z;/////////j////////
26— /////////// /////f
Forward
R HmES BB B% #= ~ |E H A s # " &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P) FROM ~ UP TO SERIAL NO. REMARKS
26 5335 1255 000 M)A TRIM 1
27 5332 1269 000 |hn'— COVER 1
28 5332 1269 500 |hn'— COVER 1
29 5332 1269 800 |nAUFI%Y SCREW 4 14.0x14
30 5332 1272 000 |7°L—} PLATE 1
31 5335 1271 000 |4VYalb—4 INSULATOR 1
32 5332 1278 000 |4VYal—4 INSULATOR 2
33 5335 1272 000 |4v¥alb—% INSULATOR 1
34 5335 1257 000 |M)LA TRIM 1 |L=385
35 5332 1276 000 |7°L—F PLATE 1
CM226 2012/August




5335

130A /N/—

Bumper

R HaES BB E% = <+ |E H A s " =
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 1095 000 |~V BUMPER 1
2 F301 0108 000 |FFvb NUT 2 |M8
CM226 2012/March




533

6 200A 3

/

[
\

\

\

14-1 | 14-2 [14-7 | 14-5
14-6 | 14-4 |14-3 |
{ N |

\

o

yyay ( Fy—YRy7Fv )

e -
2 —18-3

Transmiss ion(Without Charge Pump )

R MRES ERERB FR E%| &= " # A5 #® iE &
i
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5333 800A 000 |3v¥3vAssy TRANSMISSION 1
2 K712 0112 025 JFf Ik BOLT 4 [M12x25
3 K814 0108 050 |Fi b BOLT 2 |M8x50
4 F301 0108 000 |F¥vb NUT 4 |M8
5 5313 8106 002 |HST HST 1 |BDR325
6 K710 0108 025 |Fi /b BOLT 5 |M8x25(7T)
7 5332 2003 000 |7°L—F PLATE 1
8 3557 2031 001 |7°—) PULLEY 1
9 0572 0005 028 |¥— KEY 1
10 5335 2023 000 |77V FAN 1
11 5332 2004 000 |7°L—} PLATE 1
12 K700 0106 014 JF#k' Vb BOLT 3 |M6x14(7T)
13 5332 2005 000 |9 LINK 1
14 5332 2008 000 |HST=1—p50L7vY NEUTRALASSY 1
14-1 | 5332 2009 000 |7°3%yh BRACKET 1
14-2 | 5310 3108 000 |h'4}+ GUIDE 2
14-3 | 5310 3109 000 |#&Jb BOLT 1
14-4 | 5310 3109 500 JR7v4" SPRING 1
14-5 | 3652 0702 000 |Yviik'=I JOINT 1 |Mé
14-6 | A300 0106 001 |Fvb NUT 2 |M6
14-7 | A300 0106 003 |+vb NUT 3 [mé
15 F300 0106 000 |F¥vk NUT 3 [mé
16 0350 0140 818 |PW WASHER 1 |8x18x1.6
17 0520 0125 016 |7YEY PIN SPLIT 1 [25%16
18 5313 2015 000 |4597yY TANK ASSY 1
CM226 2013/May




5336 200A 3Iyviyary (Fyx—YRy7+> ) Transmis s ion( Without Charge Pump )

/

T —
o 183

\ \
\ \

14-1 | 14-2 [14-7 | 14-5
| 14-6 [ 14-4 (14-3 |
\ , J43

\

R MRES ERERB FR E%| &= " # A5 #® iE &
i
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
18-1 | 5313 2015100 4% TANK 1
18-2 | 5313 2015 200 vy PACKING 1
18-3 | 5313 2015 300 |¥+v7° CAP 1
19 5335 2011 000 |7°L—F PLATE 1 |L=215 — NO.1890457
19 5335 2011 001 |7°L—F PLATE 1 |L=300 C | NO.1890458 -
20 5332 2012 000 |7°F49b BRACKET 1
21 K710 0108 012 |F Vb BOLT 2 |M8x12(7T)
22 5332 2013 001 |74°7°% ADAPTER 1
23 5335 2012 000 |H—2 HOSE 1
24 3308 2114 000 |n'Ub BAND 2 |ABA/AUR
25 5332 2016 000 |7°547yh BRACKET 1
26 K712 0110 020 |Fi' Lk BOLT 1 |[M10x% 20
CM226 2013/May




5336

2008B

/

14

1457 [14°2 | 14-7 | 1455
\14_6 14-4 14—

Iyvay ( Fy—YRY7H)

Transmission ( With Charge Pump )

R MBS EILLE B = " R S i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5333 800A 000 |3vY3vAssy TRANSMISSION 1
2 K712 0112 025 |FifILb BOLT 4 |M12x25
3 K814 0108 050 |Fik' 1L+ BOLT 2 [M8x50
4 F301 0108 000 |FFvk NUT 4 |m8
5 5316 8105 002 |HST HST 1 |BDR326
6 K710 0108 025 |Fik'ILb BOLT 5 |M8 % 25(7T)
7 5332 2003 000 |7°L—F PLATE 1
8 3557 2031 001 |7°-) PULLEY 1
9 0572 0005 028 |%— KEY 1
10 5335 2023 000 |77V FAN 1
11 5332 2004 000 |7°L—} PLATE 1
12 K700 0106 014 |Fik' )Lk BOLT 3 M6 x 14(7T)
13 5332 2005 000 |')v% LINK 1
14 5332 2008 000 |HST=a1—F5AT7yY NEUTRALASSY 1
14-1 | 5332 2009 000 |7°349b BRACKET 1
14-2 | 53103108 000 |#'4+ GUIDE 2
14-3 | 5310 3109 000 |& Wb BOLT 1
14-4 | 5310 3109 500 |27y SPRING 1
14-5 | 3652 0702 000 |Yv9&—i JOINT 1 |M6
14-6 | A300 0106 001 ]Fvb NUT 2 M6
14-7 | A300 0106 003 |Fvb NUT 3 M6
15 F300 0106 000 |FFvk NUT 3 [M6
16 0350 0140 818 |PwW WASHER 1 |8x18x1.6
17 0520 0125 016 |7UEY PIN SPLIT 1 |2.5%16
18 5332 2016 000 [7°34vk BRACKET 1
CM226 2012/March




5336 200B

Iyvay ( Fr—YRy7f)

14

14-1 [ 14-2 47 [ 145

N

Transmission ( With Charge Pump )

R HaES BRER B E% = <+ |E A E " =
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
19 K712 0110 020 |F#')Lk BOLT 1 |M10x20
CM226 2012/March




5332 205A HSTR>Z7 ( Fx—YR>7fF) HST Tank ( With Charge Pump )
R HRES ETTEZE Bl &= - = RS & &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 2051 000 |4v% TANK 1
2 3640 6034 000 |TN#& ADAPTER 3 |1034-06
3 0833 0001 200 |¥-IL7Y¥ WASHER 1 |Sw-12
4 K712 0112 020 |Fik' Lk BOLT 1 |M10% 20
5 5321 2071 000 |74 FILTER 1
5-1 5321 2071 200 |ILAUE 7yy— ELEMENT ASSY 1 |12514-1102
6 K110 0108 016 |Fik' Ik BOLT 5 [M8x16(4T)
7 3667 6021 000 |H—2A HOSE 1
8 3677 6333 000 |H—2A HOSE 1 |L35-9
9 5332 2053 000 |747°% ADAPTER 1 |1065-06
10 5310 2058 000 |75'7°% ADAPTER 1 |00Z0438R0
11 5332 2057 000 |H—2A HOSE 1 |HI-MID15
12 5313 1229 000 |79¥+ WASHER 2
13 F301 0108 000 |F¥vk NUT 2 |M8
14 5332 2054 000 |hn'— COVER 1
15 3308 2114 000 |A'UK BAND 2 |19-28
16 5332 2055 000 |Fa)1ty CAP 1 |KRM-AG2
17 5332 2056 000 |7')—#'¥+v7° CAP 1 |G3/8
18 3513 3131 000 |7°FAFvIn U BAND 1
19 5210 0099 100 |SKn'4v% - BAND 1
CM226 2012/March




5336

210A Z7vp>yh727A Front

Ax1le

(IR

Forward 14
5 LH
R HEES EIELE B = " RS #® fi
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5336 2101 000 |¥'V¥vy') F AXLE 1 |F1-2wD
2 5332 2103 000 |E™v PIN 1
3 K710 0108 020 |Fif'ILb BOLT 4 M8 x2007T)
4 5333 2102 000 |7'y¥a BUSH 4
5 5333 2103 000 |7'9¥a BUSH 2
6 5333 2104 000 |AT7UY9 +v4IL R KNUCKLE R 1 |Nomal
7 5306 2121 000 |hn'— COVER 2
8 0350 0140 822 |PW WASHER 8 [8x22x1.6
9 F301 0108 000 |F¥yk NUT 25 |Mm8
10 5333 2105 000 [RF7YY9 +voIL KNUCKLE L 1 |Nomal
11 5323 2122 000 |47 PIPE 2
12 5305 2126 000 |#4 )bk R HUB 2
13 0750 0562 044 |A'7)u9" BEARING 4 16204DDU
14 5305 2132 000 |vNY° WASHER 2
15 K712 0112 025 |Fik' Ik BOLT 2 |M12x25
16 5333 2106 000 [+99L7—LR ARM R 1
17 5333 2107 000 [F997—AL ARM L 1
18 0350 0161 430 |PW WASHER 2 [14x30x3.0
19 A350 0114 001 Uty NUT 2 |M14
20 5333 2108 000 |3I'h1% RUBBER 2
21 0350 0160 828 |PW WASHER 8 |8x28x3.0
22 5323 2131 001 |h'—}F GUARD 1
23 5323 2129 001 |h'—}F GUARD 1
24 5323 2132 000 |3'h1% RUBBER 2
25 5333 2109 000 |3'hM% GUBBER 1
CM226 2012/March




5336

Forward

210A Z7vp>yh727A Front

Ax1le

(IR

14 16 LH

R MRES BB R B TR = i =N RS % fi&

#

%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
26 5333 2111 001 _|7°L—F PLATE 2
27 5333 2112 000 |3'A4% RUBBER 1
28 5333 2113 000 |7°L—F PLATE 1
29 5336 2114 000 |3'A44% RUBBER 1
30 5333 2115 000 |7°349k BRACKET 1
31 A301 0108 001 [Fvb NUT 1 _|{M8
32 A301 0108 003 [Fvb NUT 1_|{M8
33 A650 0100 600 |9'Y=R=97°)L NIPPLE GREASE 2 |A-M6

CM226

2012/March




5336

Forward

210B 7oy 7220 ( ®HIZTL—F% )

Front

A x 1 e ( Front Brake )

R HMRES ETEE B = <t = R 5 % w *
#
{3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5336 2101 000 |¥'vyvy's F AXLE 1 |F1-2WD
2 5333 2102 000 |7'y¥a BUSH 4
3 5333 2103 000 |7"y¥a BUSH 2
4 5332 2103 000 |tV PIN 1
5 A301 0108 001 |Fvb NUT 1 |M8
6 A301 0108 003 |Fvb NUT 1 |m8
7 5336 2114 000 |3'L44% RUBBER 1
8 5333 2115 000 |7°34yk BRACKET 1
9 F301 0108 000 |F¥vk NUT 9 |M8
10 5333 2112 000 |3'L44% RUBBER 1
11 5333 2113 000 |7°'L—b PLATE 1
12 5333 2109 000 |3'L1% GUBBER 1
13 5333 2111 001 |7°'L—b PLATE 2
14 5333 2121 000 |AT7YYY +991L R KNUCKLE R 1 JL—F%fiR
15 5333 2122 000 |AT7YYY Tyl L KNUCKLE L 1 JL—FfiL
16 5333 2123 000 |7'L—%Ln'— LEVER 1
17 5333 2124 000 |7'L—%Ln'— LEVER 1
18 0740 0001 600 |CYv%’ RING 2 |si16
19 7305 9901 000 |-ty SHOE set 2
21 3408 5202 000 |7y SPRING 2
22 5333 2125 000 |FM'TA DRUM 2
23 5333 2126 000 |n'47° PIPE 4
24 0750 0562 044 |~A'7Yuy’ BEARING 4 |6204DDU
25 0350 0161 240 |PW WASHER 2 [12x40x3.2
26 K712 0112 025 |F&' )bk BOLT 2 [M12x25
CM226 2013/April




5336

Forward

210B 7oy 7220 ( ®HIZTL—F% )

Front

A x 1 e ( Front Brake )

R HaEs B ERATR B = + (B E RS i &
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
27 5333 2127 000 |31'L14% RUBBER 2
28 5333 2128 000 |7°L—h PLATE 4
29 F300 0106 000 |F¥yh NUT 8 |M6
30 5333 2129 000 |7°L—h PLATE 1
31 5333 2131 000 |7°L—h PLATE 1
32 K710 0108 012 |JF#' Vb BOLT 2 |M8x12(7T)
33 5333 2132 001 |3'AM% RUBBER 2
34 5333 2133 000 |+99IL7—ALR ARM R 1
35 5333 2134 000 |+v4I7—LL ARM L 1
36 0350 0161 430 |PW WASHER 2 |14x30x3.0
37 A350 0114 001 |UFyb NUT 2 |M14
38 5333 2135 000 |h'—F GUARD 2
39 5333 2136 000 |1°AM% RUBBER 2
40 0350 0140 822 |PW WASHER 4 |8%x22%x1.6
41 K710 0108 020 |JF#'Ivb BOLT 4 M8 x 20(7T)
42 5333 2137 000 |7°L—} PLATE 2
43 K710 0108 016 JF#' Vb BOLT 4 M8 x 16(7T)
44 A650 0100 600 |4")=A=97°Il NIPPLE GREASE 2 |A-M6
CM226 2013/April




5336

220A ¥y U» ( 15 )

Front

Tire(Standrd)

R HamES EISLER B% % < |EB 5 % ® &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5335 2201 000 |34¥ASSYR TIRE ASSY 1 ]4.00-7-2PR
1-1 5332 2202 000 |24 ¥ TIRE 1
1- 5304 2205 000 |F1—7" TUBE 1
1- A110 0108 016 |F'JLb BOLT 4 |M8Xx16
1- H301 0108 001 |SFvh NUT 4 M8
1-7 5335 2202 000 |")LASSY WHEEL ASSY 1
2 5335 2205 000 |24 YASSYL TIRE ASSY 1 ]4.00-7-2PR
2-1 5332 2202 000 |24 ¥ TIRE 1
2-2 | 5304 2205 000 |#1-7 TUBE 1
2-6 A110 0108 016 ]F'JLb BOLT 4 |[M8Xx16
2-5 H301 0108 001 |SFvh NUT 4 |M8
2-7 5335 2202 000 |")LASSY WHEEL ASSY 1
3 K710 0110 020 |Fi L+ BOLT 8 [M10x 20
CM226 2014/July




5335

220A ¥>U>y ( ®HiZL—% )

Front

T i r e ( Front Brake )

RH HaES ETEZE B% = < |EH AR B # &
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 2201 000 |#4YASSYR TIRE ASSY 1 ]4.00-7-2PR
1-1 5332 2202 000 |34¥% TIRE 1 ]4.00-7-2PR
- 5332 2203 000 |F1-7" TUBE 1 ]4.00-7
- A110 0108 016 |K Wb BOLT 4 |M8x16
— H301 0108 001 |SFvt SCREW 4 |M8
= 5335 2202 000 |YLAssy WHEEL 1 |GOLD
2 5335 2205 000 |44 YASSYL TIRE ASSY 1 ]4.00-7-2PR
2-1 5332 2202 000 |44 % TIRE 1 ]4.00-7-2PR
2-2 5332 2203 000 |F1—7" TUBE 1 ]4.00-7
2-5 A110 0108 016 | Wb BOLT 4 |M8 X 16
2-6 H301 0108 001 |SFvt SCREW 4 M8
2-17 5335 2202 000 |YLAssy WHEEL 1 |GOLD
3 5332 2211 000 |¥+y7’ CAP 2
4 K712 0110 020 |JF#')L+ BOLT 8 |M10Xx20
CM226 2012/March




5336

230A avY>y (AG)

Rear

Tire (AG)

R HmES B ma B% #= ~ |EH # A s # fi5
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 2301 000 |#4¥ASSYR TIRE 1 ]|17%8.00-8-4PR
- 5332 2302 000 [44% TIRE 1 |17%8.00-8—-4PR
- 5332 2303 000 |F1—7" TUBE 1 |17%x8.00-8
- A110 0108 016 | Vb BOLT 6 |[M8x16
— H301 0108 001 |SFvh NUT 6 |M8
- 5335 2304 000 |K4ILASSY WHEEL 1 |GOLD
2 5335 2305 000 |44 ¥ASSYL TIRE 1 ]|17%8.00-8-4PR
2-1 5332 2302 000 |44 ¥ TIRE 1 |17%8.00-8-4PR
2-2 5332 2303 000 |F1—7" TUBE 1 |17%8.00-8
2-3 A110 0108 016 | Vb BOLT 6 |[M8x16
2-4 H301 0108 001 |SFvk NUT 6 |M8
2-5 5335 2304 000 |K4ILASSY WHEEL 1 |GOLD
3 F114 0112 025 |£LRA BOLT 8 |M12x25
CM226 2012/March




5335 235A ~NuYzarsr>v&XYy (Yvav) Power Line ( Drive )
8——o0
5 4\\\
A
T >@
®
R HMRES ETTEZE Bl &= - B B RS # & &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 2351 001 |7Uvav7—A TENSION ARM 1
2 3535 3121 000 |7vvav7'-Y PULLEY 1
3 0796 0161 825 |DU7'yYa BUSH 1 |16 Xx18X%X25
4 3513 3127 000 |A7YvY SPRING 1
5 0852 1300 035 |VA'ILb VBELT 1 |SB35
6 3606 2015 000 |7vvaynyayk BOLT 1 |p8
7 F301 0108 000 |FFvyh NUT 2 |M8
8 0740 0001 600 |CYv% RING 1 |S16
CM226 2012/March




5332

240A

Ny asT Ry

SR

Power

Line

( Cutting

)

R MRES ERERB FR E%| &= " # A5 #® iE &
i
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 0852 1600 037 |VA'JLE VBELT 2 |SGLB37
2 5332 2401 000 |7ov3v7—A TENSION ARM 1
3 0796 0202 315 |DU7'YY1 BUSHING 2 |20x23x15
4 7301 2006 000 |VLA SHIM 1
5 0740 0002 000 |CYvy RING 2 |s20
6 5317 2411 000 |7°—) PULLEY 1
7 0741 0004 200 JcYvy RING 1 |H42
8 0750 0560 044 |~ 7YYy BEARING 2 |6203
9 5207 2106 000 |*957°4 SEAL 1
10 5332 2405 000 |7°-Y) PULLEY 1
11 0571 0007 040 |%— KEY 1 |7x40
12 0350 0170 832 |PW WASHER 1 |8x32x45
13 K710 0608 025 |Fi /Lt BOLT 1 |M8x 25(7T)
14 3308 3016 000 |A7")v9 SPRING 1
15 0742 0101 200 |EYvy RING 1 |12
16 5347 2405 000 |79 SPRING 1
17 5332 2406 000 |Ln'— LEVER 1
18 3611 1807 000 |£3'3°L GROMMET 1 |c-6
19 5332 2407 000 |ty PIN 1
20 K700 0106 014 |Fik L+ BOLT 1 |M6 x 14(7T)
21 5332 2408 500 |74¥— WIRE 1
22 5332 2409 000 |b574%E"Y PIN 1 |p10X45
23 0350 0141 022 |PW WASHER 2 [10x22x16
24 0520 0132 025 |7ty PIN SPLIT 1 [3.2x25
25 3513 3131 000 |7"5AFyIn U BAND 2 |B2f
CM226 2013/October




5332

__——~1—12‘___@

250A AHY~nZRFv Cutting

A
{":\\\/Q‘:
LR

D)\

Rotary
e

S\
[ ] \ o>
) .".I - _..-"r'"‘-fﬂ} ﬁ;‘l)

5_ J.-’ o ___,_,_F—--‘“"__'\"""-’"

8} —.Jﬁ —— _—— /_,
xf_’%),f—?’ah /
/@ /)@p - \ /
If"'é‘\g/\\//\\ & R \ 10

N 1-14 (3. by FATOMMICENET,
-7 N
1-16 V7 P 99 P )
\ - - T 90-1 55
\}// /// - vad ,,F'i\;-""'{ %\

Y -~ — {E’:;
S o A
. - / H\__.-Assywéﬁﬁ/ 2 i
A “'L__Supplied as ASSY only

A
52

WA

TARS v T ME, NO.SOICERRICE EbNELE,
Repar Part

This drive shaft is superseded by NO.90.

R HamES BB a2 R B% = « |EB RS ik &
#
i3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 2509 000 |hYnr—2 CASE ASSY 1
1-1 | 5332 2501 000 |7—2 CASE 1
1-2 | 5332 2502 002 |Y¥7b SHAFT 1
1-3 | 5332 2504 000 |hin'— COVER 1
1-4 | 5332 2505 000 [A'A' L% Y13 GEAR 15 1
1-5 | 5332 2507 000 |ki4'— CASE 1
1-6 | 0750 0062 050 |A'7Yv%" BEARING 1 |6205
1-7 | 0750 0060 060 |A'7Yv%" BEARING 2 |6006
1-8 | 08300500 750 |0Yvy” O RING 1 |s75
1-9 | 0740 0003 000 |CYuvy RING 1 |s30
1-10 | 74101004 000 |F191ty CAP 1 |PF1/2
1-11 | 3516 2302 000 |#1Iy—N SEAL OIL 1
1-12 | K712 0110 025 |Fit')bb BOLT 6 |[M10x 25
1-13 | 0750 0060 070 |A'7YvY BEARING 1 |6007
1-14 | 0840 1020 407 |#4LY—)b SEAL OIL 1 |UE20x 40x7
1-15 | 5332 2503 000 |A'A°JL% Y21 GEAR 21 1
1-16 | 5332 2506 000 |h7— COLLAR 1
1-17 | 0833 0000 800 |¥—-N7yy+ SEAL WASHER 1 |sw-8
1-18 | K710 0108 016 |Fik'JLb BOLT 1 |M8x16
1-19 | 5332 2508 000 |A7"YvY SPRING 1
2 F301 0110 000 |F}yb NUT 4 |m10
5 5332 2517 000 |ty PIN 1
6 0350 0140 818 |[PW WASHER 1 |8x18x16
7 0520 0125 016 |7t PIN SPLIT 1 |25x%x16
8 A650 0100 600 |5")=A=y7'IL NIPPLE GREASE 1 |A-M6
9 0350 0130 613 |PW WASHER 2 |6x13%x1.0
10 0550 0006 040 |A7)Uy'Ey PIN SPRING 1 |6x40
90 5347 2511 000 | 3{UM—{KEY) PROPELLER SHAFT 1 RERS
90-1 | 5347 2511 100 |5YR=y7'l NIPPLE GREASE 1 |BGN05-05FA | D i FA AR
CM226 2015/February



5333

300A RAF77Y>¥Y Steering KnRGHLE

R HEES EIELE B = " RS #® i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3001 000 |ATTYYY Assy STEERING 1
2 5332 3004 001 |34 COLUMN 1
3 K710 0108 020 |Fik' 1L+ BOLT 6 |M8x2007T)
4 5319 3002 000 |3v97°=Y BOOTS 2
5 5319 3003 000 |A4L454 BAND 2
6 5333 3005 000 |7'549b BRACKET 1
7 K712 0110 025 |Fik' Lk BOLT 2 |M10x25
8 5332 3007 000 |V'31ub JOINT 1
9 4105 3013 000 |i'ILb BOLT 2
10 A350 0106 002 |UFyhk NUT 2 M6
11 5332 3013 000 |+ 7b SHAFT 1
12 5332 3014 000 |35LY+7b SHAFT 1
13 0740 0002 500 Jcyvy RING 1 |s25
14 5332 3011 000 |tV PIN 1
15 5332 3012 000 |##'—b SUPPORT 1
16 5332 3008 000 |##'—+ SUPPORT 1
17 K110 0108 016 |F& Ik BOLT 10 |M8 X 16(4T)
19 5332 3009 000 |Lin'— LEVER 1
20 5332 3015 000 |E™~ PIN 1
21 0742 0100 800 JEYYY RING 2
22 3205 2004 000 |A7")v9° SPRING 2 |#50
24 3611 1807 000 |#3'T'A GROMMET 2 |c-6
25 5333 3011 000 |avY—lb CONSOLE 1
26 3634 2123 000 |DU7'y¥a BUSHING 1
27 5332 3017 000 |3'hM% RUBBER 1
CM226 2012/March




5333

300A RAF77Y>¥Y Steering KnRGHLE

R HaES BB E% = <+ |E B R 5 # &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
28 K110 0908 016 |F#'JL+ BOLT 2 |M8Xx16
29 5332 3018 000 |AUh L HANDLE 1 218
29-1 5332 6001 000 |/7 Assy Knob assy 1 A7°VaviBER Al
30 A360 0101 202 |SW WASHER 5 |12
32 5310 3071 000 |Y9& =l JOINT 2 |Mi2L
33 5333 3015 000 |44Ayt TIEROD 2
34 A303 2112 003 |+vyh NUT 2 |M12L
35 A303 0112 003 |+vyh NUT 2 |M12
36 5310 3016 000 |'vyih'=b JOINT 2 |M12
37 A303 0112 001 |+vyh NUT 5 |M12
38 5333 3016 000 |47 PIPE 1
39 5332 3021 000 |4v¥alb—% INSULATOR 2

CM226

2012/March




5332

310A JEIT - #fFL ~—(

K7V —F JEHST L /3—

dDrive

Lever (Brake LHSTL)

R HEES EIELE B = " RS #® i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3101 000 |A'4') PEDAL 1
2 5332 3103 000 |7°L—F PLATE 1
3 K710 0108 020 |Fi' 1L+ BOLT 2 [M8x2007T)
4 5317 3302 000 |n'yb PAD 1
5 3709 3114 000 |A4Liyb BOOTS 1
6 5332 3105 000 |Ayh ROD 1
7 0562 0108 022 |E574%3E™Y PIN 2 |p8x22
8 0350 0140 818 |PwW WASHER 4 |[8x18%1.6
9 0523 0108 000 |2+y7't™Y PIN SNAP 2 |8
10 5332 3106 001 |+ 7b SHAFT 1
11 5332 3107 001 |Lin'— LEVER 1
12 5321 3113 000 |27°)vY° SPRING 1
13 0350 0140 618 |PwW WASHER 1 |6x18x1.6
14 A300 0106 001 |+vk NUT 1 |M6
15 A300 0106 003 |+vk NUT 1 |M6
16 5229 0105 000 |%")y7’ GRIP 1
17 5332 3111 000 |##'—b SUPPORT 1
18 5332 3112 001 |7'F4yb BRACKET 1
19 5332 3113 000 |#'/}F GUIDE 1
20 F301 0108 000 |F¥vk NUT 6 |m8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 |FFvk NUT 1 IM12
23 5332 3115 000 |7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 [Fik' I} BOLT 3 |M8x16(4T)
CM226 2012/March




5332 310A

AT - BfEL N — (

K7V —F JEHST L /3—

dDrive

Lever (Brake LHSTL)

R HEES EIELE B = " RS #® i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 |A7"Yu9 SPRING 1
27 3630 4393 000 |AYF Wb ROD 1 |p8
28 3408 5008 000 |'v9#k' =l BALL 2 |M8
29 5332 3118 000 |44Oyk TIEROD 2
30 3208 3410 000 |4—yn'y4ll TURNBUCKLE 1 M8 x50
31 5332 3119 000 |mAyh ROD 1
32 A301 0108 003 |¥vb NUT 3 M8
33 A301 2108 003 |Fvb NUT 2 |msL
34 0520 0125 016 |7Ut"y PIN SPLIT 2 |25%16
35 5332 3120 000 |Ayk7yY ROD ASSY 1
35-1 | 53323121000 Ayt ROD 1
35-2 | 53323122000 |tV PIN 1
35-3 | 53133136 000 |27"Yv%" SPRING 1
35-4 | 03500160 828 |PW WASHER 1 |8x28x3.0
35-5 | 07410002 800 JCYv%" RING 1 |H28
35-6 | K814 0108 135 |Ff b BOLT 1 |M8 x 135(8T)
35-7 | A301 0108 001 |+vb NUT 1 |M8
35-8 | 3208 3410 000 |4—yn'y4ll TURNBUCKLE 1 |M8 x50
CM226 2012/March




5332 310B

AT - BfEL N — (

Drive

K7V —F JEHST L /3—

Lever (Brake LHSTL CE )

CE

R HEES EIELE B = " R 5 i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3108 000 |A'4)L PEDAL 1 CEfL#%
2 5332 3103 000 |7°L—F PLATE 1
3 K710 0108 020 |Fi' 1L+ BOLT 2 [M8x2007T)
4 5317 3302 000 |n'yb PAD 1
5 3709 3114 000 |A4Liyb BOOTS 1
6 5332 3109 000 |Ayh ROD 1
7 0562 0108 022 |E574%3E™Y PIN 2 |p8x22
8 0350 0140 818 |PwW WASHER 4 |[8x18%1.6
9 0523 0108 000 |2+y7't™Y PIN SNAP 2 |8
10 5332 3106 001 |+ 7b SHAFT 1
11 5332 3107 001 |Lin— LEVER 1
12 5321 3113 000 |27°)vY° SPRING 1
13 0350 0140 618 |PwW WASHER 1 |6x18x1.6
14 A300 0106 001 |+vk NUT 1 |M6
15 A300 0106 003 |+vk NUT 1 |M6
16 5229 0105 000 |%")y7’ GRIP 1
17 5332 3111 000 |#it'—b SUPPORT 1
18 5332 3112 001 | 7349k BRACKET 1
19 5332 3113 000 |#'/}F GUIDE 1
20 F301 0108 000 |F¥vk NUT 6 |m8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 |FFvk NUT 1 IM12
23 5332 3115 000 |7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 [Fik' I} BOLT 3 |M8x16(4T)
CM226 2012/March




5332 310B BT #HEL — (

Drive

K7V —F JEHST L /3—

Lever (Brake LHSTL CE )

CE

R HRES BB Bl = <+ |=E RS fig
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 |27Jv9° SPRING 1
27 3630 4393 000 |Ak Vb ROD 1 |8
28 3408 5008 000 |4k~ BALL 2 |m8
29 5332 3118 000 |44myh TIEROD 2
30 3208 3410 000 |5—=un'y4)l TURNBUCKLE 1 |m8 x50
31 5332 3119 000 |Ayh ROD 1
32 A301 0108 003 |+vk NUT 3 |m8
33 A301 2108 003 |Fvk NUT 2 |m8L
34 0520 0125 016 _|7UEY PIN SPLIT 2 |25x16
35 5332 3120 000 |Ayh7yy ROD ASSY 1
35-1 | 53323121 000 |Ayh ROD 1
35-2 | 53323122000 |tV PIN 1
35-3 | 5313 3136 000 |&7"YvY" SPRING 1
35-4 | 0350 0160 828 |PW WASHER 1 |ex28x3.0
35-5 | 07410002 800 |CYvy RING 1 |H28
35-6 | K814 0108 135 |Fik'Jbb BOLT 1 |M8 x 135(8T)
35-7 | A3010108 001 [Fvb NUT 1 |M8
35-8 | 3208 3410 000 |4—yn'y4l TURNBUCKLE 1 |m8 x50
CM226 2012/March




5332

310C EfTF-#EfEL N—(C E7vL—F fHHST L N—

YDrive

Lever (BrakeLHSTR)

R HamES B a2 R B% = < (B R B & &
#
{3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3101 000 |A'%) PEDAL 1
2 5332 3103 000 |7°L—} PLATE 1
3 K710 0108 020 |Fik'ILb BOLT 2 [M8x2007T)
4 5317 3302 000 |n'yh PAD 1
5 3709 3114 000 |A%'bn'yh BOOTS 1
6 5332 3105 000 |Ayh ROD 1
7 0562 0108 022 |E574vEY PIN 2 |p8x22
8 0350 0140 818 |PW WASHER 4 [8x18%1.6
9 0523 0108 000 |97tV PIN SNAP 2 |10
10 5332 3106 001 |¥%7h SHAFT 1
11 5332 3123 000 JLin'— LEVER 1
12 5321 3113 000 |27")u9 SPRING 1
13 0350 0140 618 |PW WASHER 1 |6X%18x1.6
14 | A300 0106 001 |Fvb NUT 1 |M6
15 A300 0106 003 |+vb NUT 1 |M6
16 5229 0105 000 |4)y7° GRIP 1
17 5332 3111 000 |#ik—h SUPPORT 1
18 5332 3112 001 |7°57vh BRACKET 1
19 5332 3124 000 |7°'L—F PLATE 1
20 F301 0108 000 |FFvb NUT 6 (M8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 |FFvb NUT 1 [m12
23 5332 3115 000 |7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 |F#"Jub BOLT 5 [M8x 16(4T)
CM226 2013/March




5332

310C EfT-BFL N—( EZF7L—F FHHST L N—

YDrive

Lever (BrakeLHSTR)

R HRES B & R B% ®= < |=E R B %
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 |277)v9° SPRING 1
27 3630 4393 000 |AYH L ROD 1 |8
28 3408 5008 000 |Yv4it'=)l BALL 2 |m8
29 5332 3118 000 |40y TIEROD 2
30 3208 3410 000 |4—yn'vil TURNBUCKLE 1 |M8x50
31 5332 3119 000 |Ay}h ROD 1
32 | A3010108 003 |+vk NUT 3 |m8
33 | A301 2108 003 |+vk NUT 2 |m8L
34 0520 0125 016 |7UE™Y PIN SPLIT 2 [25%16
35 5332 3120 000 |Oyh7yY ROD ASSY 1
35-1 | 53323121 000 |myh ROD 1
35-2 | 53323122000 |E PIN 1
35-3 | 53133136 000 |A7"YvY SPRING 1
35-4 | 0350 0160 828 |PW WASHER 1 |8x28x30
35-5 | 0741 0002 800 |CYvy’ RING 1 |H28
35-6 | K814 0108 135 |Fk'ILb BOLT 1 |mM8x135(8T)
35-7 | A3010108 001 |Fvb NUT 1 |ms8
35-8 | 3208 3410 000 [4—un'vil TURNBUCKLE 1 |M8x50
CM226 2013/March




5332

Drive

310D FET-#FELN— C A7 Lv—F EHTLAA— )
Lever (Brake RHSTL )

R HRES ETTEZE Bl &= - " R 5 & &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3131 000 |A°4°)L PEDAL 1
2 5332 3135 000 |7'L—F PLATE 1
3 K710 0108 020 |Fi' 1L+ BOLT 2 [M8x2007T)
4 3420 3026 000 |A'2Ln'yh BOOTS 1
5 3709 3114 000 A8 n'yb BOOTS 1
6 5332 3105 000 |Ayh ROD 1
7 0562 0108 022 |E574%L™Y PIN 2 |p8x22
8 0350 0140 818 |PW WASHER 4 |8x18%1.6
9 0523 0108 000 |2+y7't™Y PIN SNAP 2 |8
10 5332 3106 001 |v7b SHAFT 1
11 5332 3107 001 |Ln'— LEVER 1
12 5321 3113 000 |27°)v9° SPRING 1
13 0350 0140 618 |PW WASHER 1 |ex18x1.6
14 A300 0106 001 |+vk NUT 1 |M6
15 A300 0106 003 |+vk NUT 1 |M6
16 5229 0105 000 |4")y7° GRIP 1
17 5332 3111 000 |#it'—b SUPPORT 1
18 5332 3112 001 |7°34vk BRACKET 1
19 5332 3113 000 |#'(M GUIDE 1
20 F301 0108 000 |FFyk NUT 6 |M8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 |FFvk NUT 1 Im12
23 5332 3115 000 |7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 [Fik 'Lk BOLT 1 |M8 x 16(4T)
CM226 2012/March




5332

310D

AT < BEL N— A7 L—F EHSTL/A— )
Lever (Brake RHSTL )

Drive

R HEES EIELE B = " RS #® i &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 |&A7")u9 SPRING 1
27 3630 4393 000 |AYF Wb ROD 1 |p8
28 3408 5008 000 |'v9#' =l BALL 2 |M8
29 5332 3118 000 |44Oyk TIEROD 2
30 3208 3410 000 |4—yn'y4ll TURNBUCKLE 1 M8 x50
31 5332 3119 000 |mAyh ROD 1
32 A301 0108 003 |Fvb NUT 3 [m8
33 A301 2108 003 |Fvb NUT 2 [M8%E
34 0520 0125 016 |7Ut"y PIN SPLIT 2 |25%16
35 5332 3120 000 |Ayk7yY ROD ASSY 1
35-1 | 53323121000 Ayt ROD 1
35-2 | 53323122000 |tV PIN 1
35-3 | 53133136 000 |27"Yv%" SPRING 1
35-4 | 0350 0160 828 |PW WASHER 1 |8x28x3.0
35-5 | 07410002 800 JCYyv%" RING 1 |H28
35-6 | K814 0108 135 |Ff b BOLT 1 |M8 x 135(8T)
35-7 | A301 0108 001 |+vb NUT 1 |M8
35-8 | 3208 3410 000 |8—yn'y4ll TURNBUCKLE 1 |M8 x 50
36 K710 0108 012 |F& Vb BOLT 2 |M8x12(7T)
CM226 2012/March




5332

320A 7IA\VY L /NA—

Auxiliary

Shift

Lever

R HMRES ETTEZE Bl &= - " RS i
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3201 000 |7—-4 ARM 1
2 F301 0108 000 |FFvk NUT 1 |M8
3 5332 3202 000 |Ayh ROD 1
4 0562 0108 022 |E574%tY PIN 2 |p8x22
5 0350 0140 818 |PwW WASHER 2 [8x18%x1.6
6 0523 0108 000 |RA$y7't™Y PIN SNAP 2 |11
7 5332 3204 000 |Ln— LEVER 1
8 K110 0108 016 JFik Lk BOLT 2 [M8x16(4T)
9 5310 4155 000 |4")y7" GRIP 1
CM226 2012/March




5333

330A 7L—% (R

Brake(FootlL)

R MRES ERERB FR E%| &= " # A5 #® iE &
i
i

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3301 000 |A'%)) PEDAL 1

2 0796 0161 815 |DU7'vYa BUSH 2 [16x18x15

3 0350 0140 822 |PW WASHER 1 |8x22x16

4 K110 0108 016 |Fi L+ BOLT 1 |M8x 16(4T)

5 3420 3026 000 A2 n'yb BOOTS 1

6 5332 3305 500 |74%— WIRE 1 |L=1470 Y7IL—F%
7 5332 3307 500 |74%— WIRE 1 |L=1660 FITL/A—HIT
8 0562 0108 022 5747ty PIN 2 |p8x22

9 0350 0140 818 |PW WASHER 3 [8x18x%x1.6

10 0523 0108 000 JR+97°t™ PIN SNAP 2 18

11 0520 0125 016 7Yty PIN SPLIT 2 [25%x16

12 5332 3308 000 |Ln'— LEVER 1

13 5310 4155 000 |5")y7° GRIP 1

14 0742 0100 800 |EYv4" RING 1 |¢8

17 3513 3131 000 |7°7AF9)nUb BAND 3

18 5333 3306 000 |h7— COLLAR 1

CM226 2013/May




5333

330B 7L—F (£ Wi7L—F)

Br ak e (Foot L with Front Brake )

R MRES ERERB FR E%| &= " # R S iE &
i
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3301 000 |A'%)) PEDAL 1
2 0796 0161 815 |DU7'vYa BUSH 2 [16x18x15
3 0350 0140 822 |PW WASHER 1 |8x22x16
4 K110 0108 016 |Fi L+ BOLT 1 |M8x 16(4T)
5 3420 3026 000 A2 n'yb BOOTS 1
6 5332 3305 500 |74%— WIRE 1 Y7IL—F%
7 5332 3307 500 |74%— WIRE 1 FE{TL/N—h3T
8 0562 0108 022 5747ty PIN 5 |p8x22
9 0350 0140 818 |PW WASHER 7 [8x18x%x1.6
10 0523 0108 000 |A+97°E™V PIN SNAP 2 18
11 0520 0125 016 7Yty PIN SPLIT 5 [25%16
12 5332 3308 000 |Ln'— LEVER 1
13 5310 4155 000 |5")y7° GRIP 1
14 0742 0100 800 |EYv4" RING 1 |¢8
17 5333 3301 000 |7'549b BRACKET 1
18 5333 3302 000 |7'F49b BRACKET 1
19 5333 3311 000 |74%¥— WIRE 2
20 5333 3309 000 |aNs —bFa—7" TUBE 1
21 5333 3303 000 |7°L—} PLATE 2 JO b RA—)LTIL—F
22 5333 3304 000 |7°L—} PLATE 2
23 3509 3216 000 |27y SPRING 1
24 5333 3312 000 |74¥— WIRE 1
25 3513 3131 000 |A'Ub BAND 4
Japist—j‘ L—%
CM226 2013/May




5333

330C 7L—% (HE)

Brake(Foot R)

R MRES ERERB FR E%| &= " # R S iE &
i
i

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3304 000 |A'%) PEDAL 1

2 0796 0161 815 |DU7'vYa BUSH 2 [16x18x15

3 0350 0140 822 |PW WASHER 1 |8x22x16

4 K110 0108 016 |Fi L+ BOLT 1 |M8x 16(4T)

5 3709 3114 000 A2 n'yb BOOTS 1

6 5332 3309 500 |74%— WIRE 1 |L=1650 Y7IL—%
7 5332 3307 500 |74%— WIRE 1 |L=1660 FITL/A—HIT
8 0562 0108 022 5747ty PIN 2 |p8x22

9 0350 0140 818 |PW WASHER 4 |8x18x1.6

10 0523 0108 000 JR+97°t™ PIN SNAP 2 18

11 0520 0125 016 |7UEY PIN SPLIT 2 [25%x16

12 5332 3311 000 |Ln'— LEVER 1

13 5310 4155 000 |5")y7° GRIP 1

14 0742 0100 800 |EYv4" RING 1 |¢8

17 3513 3131 000 |7°7AF9)nUb BAND 5

18 5333 3306 000 |h7— COLLAR 1

CM226 2013/May




5332

340A 77mws Diffrential

L

ock

R HamES B a2 R B% = < (B R B & &
#
{3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3401 000 |Lin'— LEVER 1
2 0350 0140 818 |PW WASHER 1 |18x18x1.6
3 F301 0108 000 |FFyb NUT 1 |M8
4 3617 3227 000 |27y SPRING 1
5 5332 3402 500 |74%— WIRE 1
6 5332 3403 000 |Ln— LEVER 1
7 5310 4155 000 |5')y7" GRIP 1
8 0350 0140 618 |PW WASHER 1 |6X%18x1.6
9 0523 0106 000 |A+97°EY PIN SNAP 1 16
CM226 2012/December




5332

350A

vt

SEAT

R MBRES EB & & TR fE%) =& St " RS # H &
#
k3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3501 000 |7°L—} PLATE 1
2 5332 3502 001 |7°'L—} PLATE 1
3 K110 0108 016 |Fik'JLb BOLT 6 |M8x16(4T)
4 5332 3503 001 |7°54yb BRACKET 1
8 5332 3506 000 |7'54vhk BRACKET 1
9 5312 3514 000 |27°vY° SPRING 1
10 5332 3507 000 |7°74yb BRACKET 1
11 3611 1807 000 |33’ L GROMMET 1 |C-6
12 F300 0106 000 |F¥vk NUT 2 M6
14 5332 3509 003 |7'54vhk BRACKET 1
15 0350 0140 822 |PW WASHER 1 |8x22x1.6
16 F301 0108 000 |FFvb NUT 4 |ms
17 5332 3511 000 |v—} SEAT 1 |SC1A
17-1 | 53323511999 |4'Yy7°(5'L—) Grip 1 HA&S
17-2 | 53323511998 |F523%Y°(+) + PW SCREW set 1 A AR &
18 0562 0108 035 |E5747EY PIN 1 |p8x35
19 0523 0108 000 |A+97°EY PIN SNAP 1 |13
20 5332 3512 000 |1°L44% RUBBER 2
21 3661 1457 100 |49)y7’ CLIP 6
22 K710 0108 025 |Fi& Lk BOLT 1 |M8 x 25(7T)
23 5332 3513 000 |M)A TRIM 2
24 A110 0108 016 | Ik BOLT 4 [M8x16
CM226 2013/October




5332

360A 74y R—>

Quick

turn

R HRES BB Bl & " R 5 fig
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3601 000 |A°4)L PEDAL 1
2 0796 0161 820 |DU7'YY1 BUSH 1
3 5332 3602 000 |A°4)L PEDAL 1
4 0796 0161 815 |DU7'yYa BUSH 2 [16x18x15
5 0350 0140 822 |pw WASHER 1 |8x22x1.6
6 K110 0108 016 |F& b BOLT 2 |M8x16(4T)
7 5332 3603 000 |7°L—F PLATE 1
8 F301 0108 000 |FFvk NUT 17 {m8
9 5332 3604 000 |74+— WIRE 1
10 0562 0108 022 |E574%tY PIN 3 |p8x22
11 0350 0140 818 |PwW WASHER 4 [8x18%1.6
12 0523 0108 000 |2y 7'E™Y PIN SNAP 118
13 0520 0125 016 |7UEY PIN SPLIT 2 |25x16
14 5332 3605 000 |74+— WIRE 1
15 0742 0100 800 JEYYY RING 1 |o8
16 3709 3114 000 |A4Liyb BOOTS 2
17 5332 3606 000 |7'L—¥COMP L BRAKE 1
17-1 | 5332 3607 000 |nN'y¥v9'7°L—b PLATE 1
17-2 | 7201 4103 200 |t'v PIN 1
17-3 | A303 0110 003 |Fvk NUT 2 [m10
17-4 | A360 0101 002 |SW WASHER 1
17-5 | 5332 3608 000 |hhLy+7h SHAFT 1
17-6 | 5332 3609 000 JLn'— LEVER 1
17-7 | 0350 0141 022 |PW WASHER 1 [10x22%1.6
17-8 | 7201 9901 000 |Ya—tyk SHOE set 1
CM226 2012/March




5332

360A 74y R—>

Quick

turn

R HamES BB Bl & - = B A5 #® i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
18 5332 3613 000 |7'L—%COMP R BRAKE 1
18-1 | 5332 3614 000 |N'9%U9 7' L—b PLATE 1
18-2 | 7201 4103 200 |tV PIN 1
18-3 | A303 0110 003 |Fvk NUT 2 |M10
18-4 | A360 0101 002 |SW WASHER 1
18-5 | 5332 3608 000 |hLYv7b SHAFT 1
18-6 | 5332 3615 000 |Ln'— LEVER 1
18-7 | 0350 0141 022 |PW WASHER 1 |10x22%1.6
18-8 | 7201 9901 000 |Va—tyk SHOE set 1
19 5332 3611 000 |3'h1% RUBBER 2
20 5332 3618 000 |7°L—} PLATE 2
21 5332 3619 000 |7°L—} PLATE 2
22 5332 3621 000 |3'h1% RUBBER 2 |t4.3
23 5332 3622 000 |7°L—} PLATE 1
24 5332 3623 000 |7°L—} PLATE 1
25 K710 0108 020 |Fik' Ik BOLT 4 |M8x20(7T)
26 5332 3625 000 |7'L—%k'J4 DRUM 2
27 3513 3131 000 |7"7AFvIn'UH BAND 3
28 5332 3626 000 |7'54yb BRACKET 1
29 0050 2106 063|957 CLAMP 1_|L55(D#2)
30 F301 0106 000 |F¥yk NUT 1 M6
31 3718 3188 000 |aNs —+F1—7" 2 |10
CM226 2012/March




5332

RH

Forward

400A AUYNYY»

7 Cutting Link

94 LH
R HamES BN B% = <t = R B " =
#
k3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4001 000 |')v%) LINK 1
2 5332 4002 000 |')v9) LINK 1
3 5332 4003 001 |9 LINK 1
4 5321 4017 000 |7'L—F PLATE 1
5 5332 4004 000 |t'v PIN 2
7 0742 0101 200 |EYU%" RING 8 |p12
9 5332 4007 000 |7vv+ WASHER 8
10 0350 0151 226 |PW WASHER 4 J10x22%x2.3
11 0520 0132 025 |7)EY PIN SPLIT 4 13.2x25
12 A650 0100 600 |4")=RA=97°lk NIPPLE GREASE 6 |A-M6
13 5332 4008 000 |Y)v%) LINK 1
14 5332 4009 000 |t PIN 2
15 5321 4091 000 |')v97 *RACOMP LINK ADJUSTER C 1
15-1 | 5321 4091 100 |7'L—F PLATE 1
15-2 5321 4091 200 |7°L—F PLATE 1
15-3 K712 0110 012 JF#' )Lk BOLT 2 |[M10x12
CM226 2012/August




5335 405A A#URAYLA— ( HSTA#ME ) Cutting Adjus t(HST Lever L)
R HEES EIELE B = " RS #® fi
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 4051 000 |Ln— LEVER 1
2 5332 4054 000 |7'7%vb BRACKET 1
3 0796 0161 815 |DU7'yYa BUSH 2 [16x18x15
4 0742 0101 200 JEYYY RING 1 |p12
5 K710 0108 020 |Fi'ILb BOLT 2 [M8x2007T)
6 5335 4052 000 |AyyLn'— LOCK LEVER 1
7 5335 4053 000 |7'549b BRACKET 1
8 0550 0005 040 |R7 YUYty PIN SPRING 1 |5x40
9 3408 5202 000 |27y SPRING 1
10 3606 2015 000 |7vvaynyoyt BOLT 1 ]p8
11 5332 4058 000 |4")y7° GRIP 1
12 5332 4059 001 |7'F4yb BRACKET 1
13 F301 0110 000 |F¥vk NUT 2 [m10
14 5335 4064 000 |7°L—} PLATE 1 HST L
15 5335 4065 000 |7 k14 RUBBER 1
16 5332 4067 000 |40k TIEROD 1 |L=140 HST L
17 3408 5008 000 |Jvok'=l BALL 1 |m8
18 3522 4341 000 |Jvok' =) BALL 1 |m8L
19 F301 0108 000 |FFvk NUT 4 |m8
20 A301 0108 003 |+vk NUT 1 |M8
21 A301 2108 003 |+vk NUT 1 |m8L
22 5332 4068 000 |h'RAR7YUY ABSORBER 1 |A1040-16442
23 0742 0100 800 |JEYVY RING 1 |o8
24 0350 0141 022 |PW WASHER 1 |10x22%1.6
25 0520 0125 020 |7YEY PIN SPLIT 1 |2.5x20
CM226 2012/March




5335 405B A#URAHLA— ( HSTHEME ) Cutting Adjust CHST Lever R )
R HEES EIELE B = " RS #® fi
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
1 5335 4051 000 |Ln— LEVER 1
2 5332 4054 000 |7'7%vb BRACKET 1
3 0796 0161 815 |DU7'yYa BUSH 2 [16x18x15
4 0742 0101 200 |EYvy RING 1 |p12
5 K710 0108 020 |Fi'ILb BOLT 2 [M8x2007T)
6 5335 4052 000 |AyyLn'— LOCK LEVER 1
7 5335 4053 000 |7'549b BRACKET 1
8 0550 0005 040 |R7 YUYty PIN SPRING 1 |5x40
9 3408 5202 000 |79 SPRING 1
10 3606 2015 000 |7vvaynyoyt BOLT 1 ]p8
11 5332 4058 000 |5")y7’ GRIP 1
12 5332 4059 001 |7'F4yb BRACKET 1
13 F301 0110 000 |F¥vk NUT 2 [m10
14 5335 4072 000 |h'4} GUIDE 1 HST R
15 5335 4065 000 |3'L1% RUBBER 1
16 5332 3118 000 |40k TIEROD 1 |L=100 HST R
17 3408 5008 000 |Jvok'=l BALL 1 |m8
18 3522 4341 000 |Jvok' =) BALL 1 |m8L
19 F301 0108 000 |FFvk NUT 4 |m8
20 A301 0108 003 |+vk NUT 1 |M8
21 A301 2108 003 |+vk NUT 1 |m8L
22 5332 4068 000 |h'RAR7YUY ABSORBER 1 |A1040-16442
23 0742 0100 800 |JEYVY RING 1 |o8
24 0350 0141 022 |PW WASHER 1 |10x22%1.6
25 0520 0125 020 |7YEY PIN SPLIT 1 |2.5x20
CM226 2012/March




5335

RH

SO01+

1
~NO.1890279

Cutting

410A AV rpA— ( fEAE )
Blade

Shield(Standrd)

Forward
R HaES BB &4 R Bl = " RS 5 &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
S01 5335 410A 000 |hYnhn =934T Cover set 1 NO.1 - NO.38% & &
1 5335 4101 000 |AYnhn'— COVER 1
2 5332 4112 000 |7°L—b PLATE 1
3 5332 4113 000 |T°L14 RUBBER 1
4 5332 4115 000 |7'F4 vk BRACKET 1
5 F301 0108 000 |FFvb NUT 17 |m8
6 5321 4124 000 |3°L14 RUBBER 1
7 5321 4126 000 |7°L—h PLATE 2
8 K110 0108 016 |Fi b BOLT 8 |M8x16(4T)
9 5335 4102 001 |hn'— COVER 1 |Right - NO.1890279
9 5335 4102 002 |hn'— COVER 1 |Right D |NO.1890280 -
10 5335 4103 000 |hn'— COVER 1 |Left
11 5335 4104 001 |hn'— COVER 1 |Right
12 5335 4105 000 |hn'— COVER 1 |Left
13 5335 4106 000 |tV PIN 2
14 5116 3075 300 |27y SPRING 2
15 5335 4107 000 |t™v PIN 2
16 0350 0161 630 |PW WASHER 2 |16x30x3.0
17 0740 0001 600 |CYv¥ RING 2 |sS16
18 5335 4108 000 |7'L—F PLATE 1
19 5335 4109 000 |3'L14 RUBBER 2
20 5335 4111 000 | ILb BOLT 6 [M6x12
21 A350 0106 002 [UTyk NUT 6 M6
22 5335 4112 000 |7°L—b PLATE 1
23 5335 4113 001 |7'74 vk BRACKET 1 |Right
CM226 2012/November




5335

RH

1
~NO.1890279

Cutting

410A AV rpA— ( fEAE )
Blade

Shield(Standrd)

TIRERAAE ( hRifE )

SO01
Forward
R HRES BB fE%%|l &= - " RS & &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
24 5335 4114 001 |7'54yb BRACKET 1 |Left
25 5335 4115 000 |7°L—F PLATE 1
26 5335 4116 000 |7°L—F PLATE 1
27 5335 4117 000 |Oyh ROD 2
28 3408 5202 000 |R7°Yvy’ SPRING 2
29 0350 0160 835 |PwW WASHER 2 |8x35%3.0
30 A301 0108 001 |¥vb NUT 2 M8
31 0350 0140 822 |PW WASHER 5 |8x22%x1.6
32 5335 4121 000 |7'7%vb BRACKET 1
33 5335 4122 000 |#h—2A HOSE 1 |L=340
34 5108 4818 000 |ABAN VI BAND 2 |15-24
35 0350 0130 613 |PW WASHER 6 |6x13%x1.0
36 5335 4123 000 |3°'L1% RUBBER 1
37 5335 4124 000 |7'7%vb BRACKET 1 - N0.1890279
37 5335 4124 001 |7'74vb BRACKET 1 D |N0.1890280 -
38 5335 4125 000 |3°L14% RUBBER 1
CM226 2012/November




5335

410C AVNHINA— ( IA I H—=2 )
Cutting Blade

Shield(Quick turn)

R HRES ETTEZE Bl &= - = RS & &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 4101 000 |AYnhn'— COVER 1
2 5332 4112 000 |7°L—F PLATE 1
3 5332 4113 000 |3'h1% RUBBER 1
4 5332 4115 000 |7'54yb BRACKET 1
5 F301 0108 000 |F¥vk NUT 15 |M8
6 5321 4124 000 |3'h4% RUBBER 1
7 5321 4126 000 |7°L—F PLATE 2
8 K110 0108 016 |Fik' Ik BOLT 6 |M8x16(4T)
9 5335 4131 000 |hn'— COVER 1 |Right
10 5335 4132 000 |hn'— COVER 1 |Left
11 5335 4104 001 |hn'— COVER 1 |Right
12 5335 4105 000 |hn— COVER 1 |Left
13 5335 4106 000 |t¥ PIN 2
14 5116 3075 300 |27°vy° SPRING 2
15 5335 4107 000 |t~ PIN 2
16 0350 0161 630 |PW WASHER 2 [16x30x3.0
17 0740 0001 600 JCYvy RING 2 |s16
18 5335 4108 000 |7°L—} PLATE 1
19 5335 4109 000 |3'h1% RUBBER 2
20 5335 4111 000 | I+ BOLT 6 |M6x12
21 A350 0106 002 JUFyh NUT 6 |m6
22 5335 4112 000 |7°L—} PLATE 1
23 5335 4113 001 |7'54yb BRACKET 1 |Right
24 5335 4114 001 |7'54yb BRACKET 1 |Left
25 5335 4115 000 |7°L—} PLATE 1
CM226 2012/March




5335

Cutting Blade

410C HVnHpR— ( IA I H—=r )

Shield(Quick turn ) JJHEEEABE( Pufiiss )

R HRES ETTEZE Bl &= - = RS i
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 5335 4116 000 |7°L—F PLATE 1
27 5335 4117 000 |Oyk ROD 2
28 3408 5202 000 |27°Yvy° SPRING 2
29 0350 0160 835 |PW WASHER 2 |8x35%3.0
30 A301 0108 001 |¥vb NUT 2 M8
31 0350 0140 822 |PW WASHER 3 [8x22%x1.6
32 5335 4121 000 |7'54yb BRACKET 1
33 5335 4122 000 |#h—2A HOSE 1 |L=340
34 5108 4818 000 |ABAN VI BAND 2 |ABA
35 0350 0130 613 |PW WASHER 6 |6x13%x1.0
36 5335 4123 000 |3°'L1% RUBBER 1
37 5335 4124 000 |7'7% b BRACKET 1
CM226 2012/March




533

5 420A AU~

Cutting Blade

R HamES BB Bl & - = B A5 #® i
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3619 4024 000 |VA SHIM 1
2 5321 4201 000 |#'2 BOSS 1
3 5335 4205 000 |hn'— COVER 1
4 5332 4201 000 |AT— STAY 1 |CW=975
5 5321 4207 000 |h'—}F GUARD 1
6 A304 0116 003 |Fvb NUT 2 |M16
7 A545 0612 030 |¥¥y7'24")2- BOLT 2 |M12x30
8 0350 0161 630 |PW WASHER 1 |16 x30%3.0
S01 | 2332 4202 010 |hYntybF1 174) CUTTER 1
4-3 | 5332 4203 000 |tV PIN 1 26y b(1 443
4-4 | 53314207 000 |74 SPRING 1 26y b (1443

CM226

2012/March




5332

430A #AYNTL—F Cutting

Bra

'|""--._/\'E)—’I

)
(i

ke

— O — (@)

14

/

~. ~
P\ D7\
& oWy \
- S
O~ _
LN \
g0 d N 13
N 9 12
10 “\B
7
R MRES ERERB FR E%| &= " # A5 #® iE &
i
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4301 001 |)v% LINK 1
2 0796 0161 825 |DU7'vYa BUSH 1 ]16x18%25
3 0742 0101 200 JEYVY RING 1 |12
4 5310 4301 000 |AYn7'L—% BRAKE 1
5 F301 0108 000 |FFvb NUT 2 |M8
6 K710 0108 020 |Fi L+ BOLT 1 |M8x20(7T)
7 3646 4845 000 |Oyh BOLT 1
8 3208 3410 000 |3=un'y9l TURNBUCKLE 1 |M8 x50
9 5332 4308 000 |& Wb BOLT 1
10 A301 0108 003 |+vk NUT 1 |M8
11 A301 2108 003 |Fvb NUT 1 |m8L
12 0350 0140 818 |PW WASHER 2 [8x18x%x1.6
13 0520 0125 016 7Yty PIN SPLIT 2 [25%x16
14 5347 2405 000 |79 SPRING 1
15 5332 4311 000 |7°L—} PLATE 1
CM226 2013/October




5336 500A ~—727 ([HN Fy—YRr7# ) Mark (JP/ Without Charge Pump)

SO01+ i_‘l_l___ N
'12%;12— Jo b view H ,
) 16 23 15 L =5 HSTLI L U8 o3 -
R HaEs B ERATR B = + (B E RS i &
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P) FROM ~ UP TO SERIAL NO. REMARKS
S01 | 5336 500A 000 |v—4+tyhk MARK _set 1 BN Fy—UR THE
3 5335 5003 000 |v—% MARK 2
4 5335 5005 000 |v—% MARK 1
5 5335 5006 000 |v—% MARK 1
6 5332 5009 000 |v—% MARK 1
7 5332 5011 000 |v—% MARK 1
8 5332 5013 000 |v—% MARK 1
9 5332 5014 001 |¥—% MARK 1
10 5332 5115 000 |¥—% MARK 1
11 5332 5116 000 |¥—% MARK 1
12 5332 5117 000 |¥—% MARK 1
13 5332 5018 000 |¥—% MARK 1
14 5332 5019 001 |¥—% MARK 1
15 5332 5021 000 |¥—% MARK 2
16 5332 5023 000 |v—% MARK 1
17 5340 5003 001 |¥—% MARK 1
18 3570 5026 000 |v—% MARK 4
19 5335 5025 002 |v—% MARK 1
20 5321 5016 000 |v—% MARK 1
22 5332 5026 000 |v—% MARK 2
23 5321 5021 000 |v—% MARK 1
24 5321 5024 000 |v—% MARK 1
26 5321 5111 000 [v—% MARK 1
CM226 2012/December




5336 500A ~—727 ([HN Fy—YRr7# ) Mark (JP/ Without Charge Pump)

S01q

R BaES BB Fh E%l = <t

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P) FROM ~ UP TO SERIAL NO. REMARKS

28 5332 5031 000 |v—% MARK
29 5332 5032 000 |v—% MARK
30 5335 5028 000 |v—% MARK
=)
=)

31 5339 5003 000 MARK
32 5335 5029 000 MARK

=== ]|=]=

CM226 2012/December




5336

500C ~—Z7 CHHN 2497 )

2 RT

Mark(Quick

turn)

SOH 10 11 \
|]E/r’1:1';,l,—12\: Jo b view H .
16 23 15 \Q“‘éﬁﬂjﬂ /f\\\\ ~ :\/
7 view A 6 ———
8 O o
R HaEs B ERATR B = + (B E RS i &
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P) FROM ~ UP TO SERIAL NO. REMARKS
S01 | 5336 500C 000 |v—4+tyk MARK _set 1 ERN 94995 —>
3 5335 5003 000 |v—% MARK 2
4 5335 5005 000 |v—% MARK 1
5 5335 5006 000 |v—% MARK 1
6 5332 5009 000 |v—% MARK 1
7 5332 5011 000 |v—% MARK 1
8 5332 5013 000 |v—% MARK 1
9 5332 5014 001 |¥—% MARK 1
10 5332 5115 000 |¥—% MARK 1
11 5332 5116 000 |¥—% MARK 1
12 5332 5117 000 |¥—% MARK 1
13 5332 5018 000 |¥—% MARK 1
14 5332 5019 001 |¥—% MARK 1
15 5332 5021 000 |¥—% MARK 2
16 5332 5023 000 |v—% MARK 1
17 5340 5003 001 |¥—% MARK 1
18 3570 5026 000 |v—% MARK 4
19 5335 5025 002 |v—% MARK 1
20 5321 5016 000 |v—% MARK 1
22 5332 5026 000 |v—% MARK 2
23 5321 5021 000 |v—% MARK 1
24 5321 5024 000 |v—% MARK 1
26 5332 5131 000 [v—% MARK 1
CM226 2012/December




5336 500C v—2 (EHHN Z74vZ2 ) Mark(Quick turn)

view O — — —~

14

n_
S01q
IITJ ];;;1_2:‘ 5 view .

7 view A 6 /\_,&

= A —
T T T
JAran s I
B P s E— =

R HaEs B ERATR B = + (B E RS i &
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P) FROM ~ UP TO SERIAL NO. REMARKS
28 5332 5031 000 |v—% MARK
29 5332 5032 000 |v—% MARK
30 3655 6015 000 |743% MARK
31 5332 5033 000 |v—% MARK

32 5332 5034 000 MARK

33 5332 5035 000 MARK

35 5339 5003 000 MARK

=== ]=]=]|=]=]1=

=9
=)
34 5335 5028 000 |v—% MARK
=9
=)

36 5335 5029 000 MARK

CM226 2012/December



5336 500D »—2 (CCE) Mark ( CE )

SOH d0 11 30
IICOQ;;ﬁwig 20 3 vl
L — — AHSTL/A—{T#:J& \\\\ -
R HRES ETTEZE Bl &= - B B RS # & &
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
S01 5336 500D 000 |v—%+y}(CE) MARK set 1 |Ex/2wD/CM226RCE CE {t#%

3 5335 5003 000 |v—7% MARK 2

4 5335 5005 000 |v—7% MARK 1

5 5335 5006 000 |v—7% MARK 1

6 5332 5109 000 |v—7% MARK 1

7 5332 5111 000 |v—7% MARK 1

8 5332 5113 000 |v—7% MARK 1

9 5332 5114 000 |v—% MARK 1

10 5332 5115 000 |v—% MARK 1

11 5332 5116 000 |v—% MARK 1

12 5332 5117 000 |v¥—% MARK 1

13 5332 5118 000 |v—% MARK 1

14 5332 5119 001 |v—% MARK 1

15 5332 5121 000 |v¥—% MARK 2

16 5332 5123 000 |v—% MARK 1

17 5336 5122 000 |v—7% MARK 1

18 3570 5026 000 |v—7% MARK 4

19 5335 5125 000 |v—7% MARK 1

20 5321 5016 000 |v—7% MARK 1

22 5332 5127 000 |v—7% MARK 1

23 5332 5128 000 |v—7% MARK 1

24 3667 5063 000 |v—7% MARK 1

25 5305 5326 000 |v—7% MARK 1

CM226 2012/March



5336

SOH

500D ~=—7

( CE )

Mark ( CE )

R HmES B ma B% #= ~ |E H A s # fi5
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
27 5321 5116 000 |v—% MARK 2
28 5321 5111 000 |v—% MARK 1
30 3654 6028 000 |M¥—v7 MARK 1
31 3550 6521 000 |v—% MARK 1
32 5335 5129 001 |v—% MARK 1
CM226 2012/March




5336

500F w—7 (Asia)

Mark ( Asia)

SOH d0 11 %
1120,’11;;;%2 :g 20 3 vl
L ——AHSTL/{— {1 Ui M
7 view A 6 =
[Fﬂﬂﬂ | —
L
\\Q\E@\\s
R HmES B ma B% #= ~ |EH H A s # fi5
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
SO1 5336 500F 000 |v—7tyb MARK set 1 Asia/ Fr—IRU T
3 5335 5003 000 |v—% MARK 2
4 5335 5005 000 |v—% MARK 1
5 5335 5006 000 |v—% MARK 1
6 5332 5109 000 |v—% MARK 1
7 5332 5111 000 |v—% MARK 1
8 5332 5113 000 |v—% MARK 1
9 5332 5114 000 |¥—% MARK 1
10 5332 5115 000 |¥—% MARK 1
11 5332 5116 000 |v—% MARK 1
12 5332 5117 000 |v—% MARK 1
13 5332 5118 000 |¥—% MARK 1
14 5332 5119 001 |v—% MARK 1
15 5332 5121 000 |v—% MARK 2
16 5332 5123 000 |¥—% MARK 1
17 5336 5122 000 |v—7% MARK 1
18 3570 5026 000 |v—7% MARK 4
19 5335 5125 000 |v—7% MARK 1
20 5321 5016 000 |v—7% MARK 1
22 5332 5127 000 |v—7% MARK 1
23 5332 5128 000 |v—% MARK 1
24 5305 5326 000 |v—7% MARK 1
26 5321 5116 000 |v—7% MARK 2
CM226 2012/March




5336 500F »—7 (Asia) Mark (Asia)

SOH

R HmES B ma B% #= ~ |EH H A s # " &
2
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS

27 5321 5116 000 |v—% MARK 2

28 5321 5111 000 |v—% MARK 1

30 3654 6028 000 |M¥—v7 MARK 1

31 3550 6521 000 |v—% MARK 1

32 5335 5129 001 |v—% MARK 1

CM226 2012/March




5336

500K ~—2 ( 8FH )

Ma r k (Korea)

S01+ 10 119
10 _11==12~
\@20 3
——AHSTL/{— {1 Ui
7 view A 6
1 ° 0 I
R HmES BB B% #= ~ |EH H A s # " &
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
SO1 5336 500K 000 |v—/ty}(KOREA) MARK set 1 Korea
3 5335 5003 000 |v—% MARK 2
4 5335 5005 000 |v—% MARK 1
5 5335 5006 000 |v—% MARK 1
6 5335 5309 000 |v—% MARK 1
7 5335 5312 000 |v—% MARK 1
8 5335 5313 000 |v—% MARK 1
9 5335 5314 000 |¥—% MARK 1
10 5335 5315 000 |¥—% MARK 1
11 5335 5316 000 |¥—% MARK 1
12 5332 5117 000 |v—% MARK 1
13 5335 5318 000 |¥—% MARK 1
14 5335 5319 000 |v—% MARK 1
15 5335 5321 000 |¥—% MARK 2
16 5335 5323 000 |¥—% MARK 1
17 5335 5324 001 |v—% MARK 1
18 3570 5026 000 |v—% MARK 4
19 5335 5325 001 |v—% MARK 1
20 5335 5329 000 |v—% MARK 1
22 5335 5326 000 |v—% MARK 2
23 5335 5327 000 |v—% MARK 1
24 5335 5328 000 |v—% MARK 1
26 5321 5111 000 |[v—% MARK 1
CM226 2012/August




5336 500K ~=—7 (#E ) Mark (Korea)

SOH

R HRES BB fE%|l &= - " R 5 # & &
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS

28 5335 5331 000 |v—7% MARK 1

29 5335 5332 000 |v—7% MARK 1

32 5339 5203 000 |v—7% MARK 1

CM226

2012/August



5335 530A 7V7/2b> (HA) Accessories( Japan)
1
7
W g
M
2 ﬂgﬂl’ﬁL
\ I‘/“AN
31
T
LQueH NsT oIl
R HMEES ETTE Bzl = St " R s i® =
#
i3
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3544 7003 000 |n'yy BAG 1
2 5335 5301 003 |M)7Yh4tYAr{a MANUAL 1 CMX227/CM226/CM185/CMX 186
30 | 279999 6018 000 A7 V=0 U= hYnhiN'—1hEE) 1 |FFa30110— Option
30 | 79999 6009 000 |A7°L—(7L—L%E) 1 |[F+=3487'0— Option
30 | 29999 6017 000 |27°L—(7°—Y)—%8) 1 179999 b— Option
30 | 29999 6026 000 |R7°L—(hAN hYnhin—RLEB) 1 |3E5L7a -0 Option
30 | 79999 6016 000 |A7°L—(Tvy vhi—48) 1 |FA-GALy} Option
31 5310 9911 000 |#4JL(HST) 1L HST OIL 1 |20W-50 Option
CM226 2013/May




5335 530B 7Y/7bt> (CE Asia) Accessories(EU Asia)
s
e
o
/?/
o 2
-~ /
//
/
-
-
/
2
2 G""x gg%q‘
T ﬁfﬁuﬂl‘
~— MA
S -
- //
/
-
//
/’/ ’
/'/
/ AT
l‘\__‘/i
Ti H
guc ‘ 30
~_
R MRES EIETE2 E%| &= B A5 # 5 =
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3544 7003 000 |n'v4" BAG 1
2 5335 5311 003 |MJ7Yh4tY i1V MANUAL 1 CE Asia
30 79999 6018 000 |27°L— SPRAY 1 |+Fasn{In-
30 29999 6009 000 |27°L— SPRAY 1 |Fvzak7' V-
30 | 79999 6017 000 |2 7L — SPRAY 1 {73997 L—
30 29999 6026 000 |27°L— SPRAY 1 [3e3L73 =00
30 79999 6016 000 |27°L— SPRAY 1 |[FA-GALyN
CM226 2013/May




5335

130B AT v 7R R—

Bumper

with Step &

RH HaES ETEZE B% = < |EH AR B # &
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 1301 000 |y BUMPER 1
2 5335 1302 000 |¥+v7’ CAP 2
3 F301 0108 000 |FFvb NUT 2 |M8

CM226

2012/March




5336

330A 7L—=% (

Long)

Brake

(Left

Long)

R HaES BB AR A TR B &  |=E RS " &=
#
%

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5335 3301 000 |A'%)L PEDAL 1 OV RT)L
2 0796 0161 815 |DU7'yYa BUSH 2 [16x18x15
3 0350 0140 822 |PwW WASHER 1 |8x22x1.6
4 K110 0108 016 |Fik" /b BOLT 1 [M8 x 16(4T)

5 3420 3026 000 |A"4Lnyk BOOTS 1

6 5332 3305 500 |74%— WIRE 1 y7JL—%
7 5332 3307 500 |74%— WIRE 1 FIFL/A—rh3T
8 0562 0108 022 |EF747EY PIN 5 |p8x22

9 0350 0140 818 |PW WASHER 7 |[8x18x1.6

10 0523 0108 000 |A$97°EY PIN SNAP 2 |8
11 0520 0125 016 |7ty PIN SPLIT 5 [25%16
12 5332 3308 000 |Ln'— LEVER 1
13 5310 4155 000 |4")y7’ GRIP 1
14 0742 0100 800 |EYLY RING 1 |¢8
17 5333 3301 000 |7°F4yh BRACKET 1
18 5333 3302 000 |7°F4yh BRACKET 1
19 5333 3311 000 |74%— WIRE 2
20 5333 3309 000 |5 —bF1—7 TUBE 2
21 5333 3303 000 |7°L—} PLATE 2
22 5333 3304 000 |7°L—} PLATE 2
23 3509 3216 000 |27y SPRING 1
24 5333 3312 000 |74%— WIRE 1
25 3513 3131 000 |n'UN BAND 4

CM226 2013/May




5335

350A

—h (High)

SEAT (High)

R MRES BB R B% ®= < |E R B ik =
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3501 000 |7°L—F PLATE 1
2 5335 3502 000 |7°5vb BRACKET 1 High
3 K110 0108 016 |F& Lk BOLT 6 |M8x 16(4T)
4 5332 3503 001 |7'349h BRACKET 1
5 5335 3503 000 |7°5vb BRACKET 1 High
6 K710 0108 020 |F#"Jvb BOLT 2 |M8x20(7T) High
7 5332 3506 000 |7'749b BRACKET 1
8 5312 3514 000 |277Ju9 SPRING 1
9 5332 3507 000 |7°5yb BRACKET 1
10 3611 1807 000 |#3'T A GROMMET 1 |c-6
11 F300 0106 000 |FFyb NUT 2 |m6
12 5332 3509 003 |7°7yb BRACKET 1
13 0350 0140 822 |PW WASHER 1 |8x22x16
14 F301 0108 000 |F¥yb NUT 4 |M8
15 5332 3511 000 |V—F SEAT 1 |sC1A
15-1 | 53323511999 |9")y7'(5'L-) Grip 1 1 FH B
15-2 | 5332 3511 998 [F5R3%Y°(+) + PW  |SCREW set 1 A&
16 0562 0108 035 |EF7AvEY PIN 1 |$p8x%x35
17 0523 0108 000 |AFy7°t™Y PIN SNAP 1 113
18 5332 3512 000 |3°L1% RUBBER 2
19 3661 1457 100 |9Yy7’ CLIP 6
20 K710 0108 025 |F# Lk BOLT 1 |M8x25(7T)
21 5332 3513 000 [F)L TRIM 2
22 | A1100108 016 |i'ILb BOLT 4 |M8x16
CM226 2013/October




5336 500E ~»—27 (CE085 ) Mark (CE085 )

SOH d0 11 30
']Cogl;';’l’%z :g 20 3 \VI'W %
16 23 15 L B HHSTL —{H#% U8 \\Q\ .
R HmES B ma B% #= ~ |EH H A s # " &
2
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
SO1 5336 500E 000 |v—/+yt MARK set 1 EX/2WD/CM226RCE085

3 5335 5003 000 |v—% MARK 2

4 5335 5005 000 |v—% MARK 1

5 5335 5006 000 |v—% MARK 1

6 5332 5109 000 |v—% MARK 1

7 5332 5111 000 |v—% MARK 1

8 5332 5113 000 |v—% MARK 1

9 5332 5114 000 |¥—% MARK 1

10 5332 5115 000 |¥—% MARK 1

11 5332 5116 000 |¥—% MARK 1

12 5332 5117 000 |v—% MARK 1

13 5332 5118 000 |¥—% MARK 1

14 5332 5119 001 |¥—% MARK 1

15 5332 5121 000 |v—% MARK 2

16 5332 5123 000 |¥—% MARK 1

17 5336 5122 000 |v—% MARK 1

18 3570 5026 000 |v—% MARK 4

19 5335 5125 000 |v—% MARK 1

20 5321 5016 000 |v—% MARK 1

22 5332 5127 000 |v—% MARK 1

23 5332 5128 000 |v—% MARK 1

24 3667 5063 000 |v—7% MARK 1

25 5305 5326 000 |v—% MARK 1

CM226 2012/March



5336

SOH

500E ~—7

&

(=i
S\

(CE085 )

I/

Mark (CE085 )

//ﬂ{/

R HmES B ma B% #= ~ |EH H A s # fi5
2
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
27 5321 5116 000 |v—% MARK 2
28 5321 5111 000 |v—% MARK 1
30 3654 6028 000 |M¥—v7 MARK 1
31 3550 6521 000 |v—% MARK 1
32 5335 5129 001 |v—% MARK 1
CM226 2012/March




5336

Forward

210C 7py 7 22AL ( #—7

)

Front

Axle(Tur f)

R HamES BB Bl & - B WA s # i &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 5336 2101 000 |t'Vivy'y F AXLE 1 |F1-2wD
2 5332 2103 000 |t™» PIN 1
3 K710 0108 020 |Fik'ILb BOLT 4 |M8x 20(7T)
4 5333 2102 000 |7'yva BUSH 4
5 5333 2103 000 |7'yva BUSH 2
6 5333 2104 000 |ATT7YY' 991 R KNUCKLE R 1
7 5306 2121 000 [hn'— COVER 2
8 0350 0140 822 |PW WASHER 8 |8%x22%16
9 F301 0108 000 |FFvyh NUT 25 |M8
10 5333 2105 000 |ATTYYY 99l KNUCKLE L 1
11 3420 2237 000 |70Ub1nT7° HUB 2 |PCD=120 4-7
12 0750 0563 044 |A'7YUY" BEARING 2 |6304DDU
13 0750 0562 044 |A'7YUY° BEARING 2 |6204DDU
14 5323 2122 500 |47 PIPE 2 |L=5 4-7
15 0350 0161 240 |PW WASHER 2 |12x40%3.2
16 K712 0112 025 |F#'JLk BOLT 2 |M12x 25 P=1.25
17 5333 2106 000 |Fv4IL7—ALR ARM R 1
18 5333 2107 000 |+94IL7—ALL ARM L 1
19 0350 0161 430 |PW WASHER 2 |14x30x3.0
20 A350 0114 001 [UFvb NUT 2 |M14
21 5333 2108 000 |3°LM4 RUBBER 2
22 0350 0160 828 |PW WASHER 8 |8x28x3.0
23 5323 2131 001 |h'=F GUARD 1
24 5323 2129 001 [#'—}F GUARD 1
25 5323 2132 000 |3 L44 RUBBER 2
CM226 2012/March




5336 210C 7oy br72ALv ( ¥—7 ) Front Axle(Turf)

Forward

RH HaEs B & 4 R B% = < |H R B " =
#
k3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
26 5333 2109 000 |1 L44% GUBBER 1
27 5333 2111 001 |7°L—F PLATE 2
28 5333 2112 000 |3 L44% RUBBER 1
29 5333 2113 000 |7°L—F PLATE 1
30 5336 2114 000 |1 L14% RUBBER 1
31 5333 2115 000 |7'54yk BRACKET 1
32 A301 0108 001 |+t NUT 1 |M8
33 A301 0108 003 |+vyh NUT 1 |M8
34 A650 0100 600 |4')=RA=v7lk NIPPLE GREASE 2 |A-M6

CM226 2012/March



5321

220B ¥>»)v (8—7)

Front

Tire ( Turf)

HifedHAe (2D

R HEES R & A 7 Bl = <+ |E ERE® &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3420 2301 000 |41¥% ASSY TIRE ASSY 2 |HC 4.00-8 4PR
-1 3407 2302 000 |41¥ TIRE 2 |HC 4.00-8 4PR
-2 3407 2303 000 |F1-7" TUBE 2 |4.00-8 L
-5 A110 0108 016 |&'IL+ BOLT 8 |M8X%x16
-6 H301 0108 001 |S¥vyt NUT 8 |M8
1-7 3420 9902 000 |H4JASSY WHEEL ASSY 2
2 F114 0112 025 |£LRA BOLT 8 |M12Xx25
3 5321 2205 000 |¥+v7’ CAP 2
CM226 2012/March




5323 230A 3wy (Xx—7) Rear Tire (Turf) JEHE &)
R HMRES ETTEZE Bl &= - B RS # & &
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5323 2301 000 |4—744¥ASSY L TIRE 1 |18%850-8 4PR
- 5323 2302 000 |41¥ TIRE 1 |18 x850-8 4PR
- 3714 2204 000 |7 VALVE 1 |TR413
- 3420 2402 000 |#4ILASSY WHEEL 1
- 5310 2302 000 |/N'y¥Y SEAL 1 |17%8.00-8
- A110 0108 016 | Wb BOLT 6 [M8x16
- H301 0108 001 |SFvt NUT 6
2 F114 0112 025 |tLAA BOLT 8 |M12x25
3 5323 2304 000 |4—744¥ASSY R TIRE 1 |18%850-8 4PR
3-1 5323 2302 000 |31¥ TIRE 1 |18 x850-8 4PR
3-2 | 37142204 000 |7 VALVE 1 |TR413
3-3 | 3420 2402 000 |K4INASSY WHEEL 1
3-4 | 53102302 000 |9y SEAL 1 ]17%8.00-8
3-5 | A1100108 016 |#')L+ BOLT 6 [M8x16
3-6 | H301 0108 001 |SHvh NUT 6
CM22 2012/March




5336 500L ~—7 (EHHN A7L—%) Mark (Right Brake)

SO01+ 10 1
'12%;—’12\: ! view H K
16 22 15 \L@%}\‘jﬂ%:‘mﬁ SN~ —\/
7 view A 6 o
rfmu?_n;(‘ /=7
o J
— S
R =1 £
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
SO1 5336 500L 000 |v—%tyh MARK  set 1 JP/2WD/CM226RC050
3 5335 5003 000 |v—% MARK 2
4 5335 5005 000 |v—% MARK 1
5 5335 5006 000 |v—% MARK 1
6 5332 5009 000 |v—% MARK 1
7 5332 5011 000 |v¥—% MARK 1
8 5332 5013 000 |v¥—% MARK 1
9 5332 5014 001 |¥—% MARK 1
10 5332 5115 000 |v¥—% MARK 1
11 5332 5116 000 |v¥—% MARK 1
12 5332 5117 000 |¥—% MARK 1
13 5332 5018 000 |v¥—% MARK 1
14 5332 5019 001 |¥—¥ MARK 1
15 5332 5021 000 |v¥—¥ MARK 2
16 5332 5023 000 |v¥—¥ MARK 1
17 5340 5003 001 |¥—¥ MARK 1
18 3570 5026 000 |v—% MARK 4
19 5335 5025 002 |¥—¥ MARK 1
20 5321 5016 000 |v—% MARK 1
21 5332 5026 000 |v—7¥ MARK 2
22 5321 5021 000 |¥—% MARK 1
23 5321 5024 000 |v—% MARK 1
24 5332 5131 000 |v—% MARK 1
25 5332 5031 000 |v—% MARK 1
26 5332 5032 000 |v—% MARK 1
27 5335 5028 000 |v—% MARK 2
28 5339 5003 000 |v—% MARK 1
29 5335 5029 000 |v—% MARK 1

CM226 2012/December



5332

Drive

310E 7 -#ELA— ( A7L—F FHTLAA— )
Lever (Brake RHST R )

R HRES ETTEZE Bl &= - " R 5 & &
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 3131 000 |A°4°)L PEDAL 1
2 5332 3135 000 [7'L—F PLATE 1
3 K710 0108 020 |Fi'ILb BOLT 2 |Mm8x20(7T)
4 3420 3026 000 |A'ZLn'yh BOOTS 1
5 3709 3114 000 A8 Ln'yb BOOTS 1
6 5332 3105 000 |Ayh ROD 1
7 0562 0108 022 |E574%L™Y PIN 2 |8x22
8 0350 0140 818 [PW WASHER 4 |8%18%1.6
9 0523 0108 000 |2F+y7't™Y PIN SNAP 2 |8
10 5332 3106 001 |Yv7h SHAFT 1
11 5332 3123 000 |Ln'— LEVER 1
12 5321 3113 000 [27°)v9° SPRING 1
13 0350 0140 618 [PW WASHER 1 |6%18%1.6
14 A300 0106 001 |Fb NUT 1 |M6
15 A300 0106 003 |Fvk NUT 1 |M6
16 5229 0105 000 |4")y7° GRIP 1
17 5332 3111 000 [#i'—b SUPPORT 1
18 5332 3112 001 [7'34vk BRACKET 1
19 5332 3124 000 [7°L—} PLATE 1
20 F301 0108 000 |FFyk NUT 6 |M8
21 5332 3117 000 |7°-) PULLEY 1
22 F301 0112 000 |FFvk NUT 1 Im12
23 5332 3115 000 [7'L—% BRAKE 1
24 5332 3116 000 |tV PIN 1
25 K110 0108 016 |F#& Ik BOLT 1 |M8*16
CM226 2012/March




5332

Drive

310E 7 -#ELA— ( A7L—F FHTLAA— )
Lever (Brake RHST R )

R HRES ETTEZE Bl &= - = RS i
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
26 3513 3127 000 [R7°Yvy° SPRING 1
27 3630 4393 000 [AYF Wb ROD 1|8
28 3408 5008 000 |)v9h' =l BALL 2 [m8
29 5332 3118 000 |44Oyk TIE ROD 2
30 3208 3410 000 [4—yn'vHl TURNBUCKLE 1 |M8%50
31 5332 3119 000 [mAyh ROD 1
32 A301 0108 003 |Fvb NUT 3 [m8
33 A301 2108 003 [Fvk NUT 2 |M8L
34 0520 0125 016 |7E"Y PIN SPLIT 2 |2.5%16
35 5332 3120 000 [Oyh7yy ROD ASSY 1
35-1 | 53323121000 |Oyb ROD 1
35-2 | 53323122000 |EV PIN 1
35-3 | 53133136 000 |27"Yv%" SPRING 1
35-4 | 03500160 828 [PW WASHER 1 |8%28%3.0
35-5 | 07410002 800 |CYv%’ RING 1 |H28
35-6 | K814 0108 135 |Ff'ILb BOLT 1 |M8%135(8T)
35-7 | A301 0108 001 |Fvb NUT 1 |M8
35-8 | 3208 3410 000 |4—yn'y4)l TURNBUCKLE 1 |M8%50
36 K710 0108 012 |Fik'ILb BOLT 2 |M8*12(7T)
CM226 2012/March




533

RH

5 410E #Y~n#s#n— ( CE )
Cuttineg

Blade

Shield( CE )

SO1+

Forward

R MamES EIELEA Bl &= " B R 5 # " =
#
%

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
S01 | 5335 410E 000 |AYnhin'—H35T Cover set 1 NO.1 - NOAOZEET

1 5335 4101 000 |h)nhn— COVER 1

2 5332 4112 000 |7°L—} PLATE 1

3 5332 4113 000 |3°L1% RUBBER 1

4 5332 4115 000 |7°749b BRACKET 1

5 F301 0108 000 |FFvb NUT 17 |m8

6 5321 4124 000 |3°L1% RUBBER 1

7 5321 4126 000 [7°L—F PLATE 2

8 K110 0108 016 |F& Ik BOLT 8 |M8x16

9 5335 4102 002 [hn'— COVER 1 |Right

10 5335 4103 000 [hn'— COVER 1 JLeft

11 5335 4104 001 [hn'— COVER 1 |Right

12 5335 4105 000 [hn'— COVER 1 JLeft

13 5335 4106 000 |tV PIN 2

14 5116 3075 300 |27y SPRING 2

15 5335 4107 000 |t™v PIN 2

16 0350 0161 630 |PW WASHER 2 |16 x30x3.0

17 0740 0001 600 |CYv¥ RING 2 |s16

18 5335 4108 000 |7°L—} PLATE 1

19 5335 4109 000 |7°L1% RUBBER 2

20 5335 4111 000 |#F'JLk BOLT 6 |M6x12

21 A350 0106 002 [UFvk NUT 6 |m6

22 5335 4112 000 |7°L—} PLATE 1

23 5335 4113 001 |7°37vb BRACKET 1 |Right

24 5335 4114 001 |7°5vb BRACKET 1 |Left

CM226

2013/March




5335

RH

Cuttineg

410E #A#Y~s#1”— ( CE )
Blade

Shield( CE )

SO1+
Forward
R MamES EIELEA By = <+ |E RS i
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
25 5335 4115 000 |7°L—} PLATE 1
26 5335 4116 000 |[7°L—} PLATE 1
27 5335 4117 000 |myp ROD 2
28 3408 5202 000 |27y SPRING 2
29 0350 0160 835 [PW WASHER 2 |8x35%x3.0
30 A301 0108 001 [+vk NUT 2 |ms8
31 0350 0140 822 [PwW WASHER 5 |8x22x1.6
32 5335 4121 000 |7°749b BRACKET 1
33 5335 4122 000 [ii—2 HOSE 1 JL=340
34 5108 4818 000 |ABAN'UM BAND 2 |15-24
35 0350 0130 613 [PW WASHER 6 |6x13%x1.0
36 5335 4123 000 |3'L1% RUBBER 1
37 5335 4124 001 [7°579b BRACKET 1
38 5335 4125 000 |3'L1% RUBBER 1
39 5335 4126 000 |7°5%vh BRACKET 2
40 F301 0106 000 |[FFb NUT 2 |me
CM226 2013/March




5333 0201 000 E2#RE (EMA) Diagram (Japan)

KIVaYIA PAYESA b j;"W
5Wx2 25W. 25W[zq |
a1

(HHIEMIE3. 4W)

L H —
[0y o
. WEAF
Ry
21 ——
[ ooz 2o a1 o8 | 003041 304
FERE PEEE 4q EELE e
28=HF55
12V./3. 4W
ANEESYT » I
o _— 2)8=HF354
Fr—I24)
MAX:15A
S—_— 4| <} PARUVY:5. BA
=t .
von g | é g LaL-5
F-2MF
a7 e | 5| 1o |pat] s
w_|ofo ) *
: | 125RY  [oil R o2y .
) O1010 ] : e

% SCESTCEs

2RB L

> R [ e
oo K = | GH 2rB
oM w \i L .
A5—-8E-4
£ Obl B
SI=UL— (25—} % e
6 6 | 2BW
EB 208Y HEB 20BY
€8 208y

\
:
]

HEB 208

e o
ELA12 4al BG E
S$T9—UL— (1) Ol e °

AAYFIFAAIF NC RN |ne
35597 JcoM no| B RY

] o010 COM|  w ‘| BG
o Tobol |42 ]

BOXN
W8 a-w [WWB
F-R  ®-G w,
#-Y  F-Br
#-L #@-o -
#-P EE-Le
#—V KE—Sb
BAZAVSRIECAVSHE. HRLEHMA20. SERT.




5333 0201 100 Bc#RE ( CE ) Diagram ( CE )

0. 85YL 22
~——
0030221 304
& PEEE
12V./3. 4w
AANEESVT
PIA=H
1oser gre) |
F-24vF
wF 2R
N AERRE > 558 .
9 |00 1. 258r
1. 25RW. 1. 25RY. 20k
* Oro 2BR 1805
i OO0 R
[8 ] 8y
| 1. 25RY 73 1. 26RW
NG feohfed TT
B Br 2RB 2RB
m o zh [}
16 3
8
8
o
i
i Ob| B B
—y— — 8 | BY
SI=UL— (28— 1) s e
6 | 28W
$ o
[4a] Ba o
0c| B @ EB 208Y HEB 20BY
0.858 16| LG °
0_ssB on[ &
&
MTY59FAAF [ ne
‘!ﬁ’ﬁﬁ ‘k:oM\ NO} B RY
L)} o+0 w 4 | BG
o s ]

@
S
d

5»]:;:»::3%
2 <vr<ag)

(#A

a-w [BIWB

wae
—Br
#-o s

Sttt
[L.301

|
L
&

—sb

RIGCAVSHE. HRBESA L0, SERT .

AIN=DT5Y

IS=HF35
Fro—I24I
MAX:15A

PARYVY:5. BA

L¥al—4

BB
VI )

IT2Y2AYF

A53—HE-4



5333 0201 200 ER45E

12v./3. 4W
AANEEFVT
F-24vF
o2~ e | | 16[pa] 57
v |00
A o0
] o100

Y=b2AF

-

(BN HSTH#E{E) Diagram ( HST Right )

RI VAV bAYESS b
5Wx2 25W,25W

RL
RL
RY
RL
RY

0. 85YL[ 77

1. 258r
2R

0.858

1.258r

1. 25RW 1. 25RY.
2BR

Br

NC

1. 25RY 23 1. 25RW
fo g

LG

Ht-uL— - b=

5

BY

2BR

EREE)

28BW

2R R 2RB

HEB 208

THEZMYF

A=0TF5

AS=075Y
Fo—IU
MAX:15A

FARUVT:5. BA

L¥al—4

PRENY b

P2V %)

ELESI VS TFs

AB—8E—4

- BG

0-UL—(fB1t) =

P

‘ XU}J’ﬁ'ﬁEM‘T ‘ .\o |nNe

NAYFYF lcom NO RY

o [ofo| |, Be
A NO

0. 858

EB 208Y

HEB_20BY

g-w [PIWE
FR 8-
-

G wien

#®-Y E-Br

F-L m-o o
#-P ER-Le

—sb
BRIBAVSRISCAVSHE. IRBEHAXI20. SERT.




	A001
	E001
	5335000a
	5335000b
	5332010a
	5333020a_01
	5333020a_02
	5333020b_01
	5333020b_02
	5333020c_01
	5333020c_02
	5332030a_01
	5332030a_02
	5335100a
	5332120a
	5336125b_01
	5336125b_02
	5335130a
	5336200a_01
	5336200a_02
	5336200b_01
	5336200b_02
	5332205a
	5336210a_01
	5336210a_02
	5336210b_01
	5336210b_02
	5336220a
	5335220a
	5336230a
	5323230a
	5335235a
	5332240a
	5332250a_01
	5332250a_02
	5333300a_01
	5333300a_02
	5332310a_01
	5332310a_02
	5332310b_01
	5332310b_02
	5332310ｃ_01
	5332310ｃ_02
	5332310d_01
	5332310d_02
	5332320a
	5333330a
	5333330b
	5333330c
	5332340a
	5332350a
	5332360a_01
	5332360a_02
	5332400a
	5335405a
	5335405b
	5335410a_01
	5335410a_02
	5335410c_01
	5335410c_02
	5335420a
	5332430a
	5336500a_01
	5336500a_02
	5336500c_01
	5336500c_02
	5336500d_01
	5336500d_02
	5336500f_01
	5336500f_02
	5336500k_01
	5336500k_02
	5335530a
	5335530b
	5335130b
	5336330a
	5335350a
	5336500e_01
	5336500e_02
	5336210c_01
	5336210c_02
	5336500l_01
	5332310e_01
	5332310e_02
	53320201000
	53320201100
	53320201200

